
#!amat0 

FEED-OFF-THE-ARM MACHINE FOR FLAT SEAMING 

FD-62G 

MODELS & DEVICES 

FD-62G-01 M R  FD-62G-01 M S  FD-62G-02MR 
FD-62G-02MS FD-62G-03MR FD-62G-03MS 
FD-62G-06MR FD-62G-07MS FD-62G-12MR 
FD-62G-12MS FD-62G-12HR FD-62G-12HS 
FD-62G-15MS 

FDL-4 AC ACl/SC3 SC3 RF AC16 RF/AC16 





Installation .t? v b X 9 4 h  
SL-c S%k2!k@€-9-F 8 L)(977?€-9) 

(MFS+ SL- C1+ MLS) Table Installation, Motor mounted on bottom o f  table(C1atch Motor). 

su-c 
(SU-Cl+ SU-C2) 

IS~2ff-ld€-9+~~(~~8~?€-9) 

Table Installation, Motor mounted on top of  table(Clatch Motor). 

su-s 
(SU-Sl+ S-S2) 

!4~~~tfld€-Slltr(+-~€-9) 

ITable Installation, Motor mounted on top of  table(Servo Motor). 

C o n t e n t s  H X  
MISCELLANEOUS COVERS(1) &JT-AM (1) 1 

MISCELLANEOUS COVERS(2) f-JJT-MR (2) 2 

MISCELLANEOUS THREAD EYELETS * a A S  3 

MISCELLANEOUS BUSHINGS I w 9 z A S  4 

CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM 9,P7bEuW#m# 5 

PRESSER FOOT MECHANISM #Ya$M# 6 

UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM . L % X W P + P V J ~ ~ ~ ~ ! I #  7 

LOOPER DRIVING MECHANISM .Ib- JPm# 8 

FEED DRIVING MECHANISM i%1,m39s 9 

FEED DRIVING CONTROL MECHANISM i%Y #lmm3cT 1 0  

LUBRICATING MECHANISM mum@ 1 1  

FD-62G-01 MR-12, 0 1  MR-59 EXCLUSIVE PARTS V7€7IbmRsE 1 2  

FD-62G-01 MR-50, 01 MS, 01 MS-12, 0 1  MS-50 EXCLUSIVE PARTS 13 

FD-62G-02MRY 02MR-12, 02MR-50 EXCLUSIVE PARTS VY€FIbSRSE 14 

FD-62G-02MSY 02MS-50, 02MS-50H EXCLUSIVE PARTS VY€7IbBRSE 15 

V 7 € f l b @ R S E  

FD-62G-02MS-5 1 , 02MS-52 EXCLUSIVE PARTS V7€7)bSRSE 16 

FD-62G-03MRI 03MR-50, 03MS, 03MS-50 EXCLUSIVE PARTS(1) 

FD-62G-03MRI 03MR-50, 03MS, 03MS-50 EXCLUSIVE PARTS(2) 

FD-62G-O6MR, 06MR-50 EXCLUSIVE PARTS( 1 ) 

V7€7)bmR%E( 1 ) 17 

V7€flbFSFRSE( 2) 1 8 

Vt€7Ib*R%E(  1 ) 19 

FD-62G-06MRY 06MR-50 EXCLUSIVE PARTS(2) V t l € f ) b @ R S E ( 2 )  20 

FD-62G-07MSY 07MS-1 EXCLUSIVE PARTS V7€7)bSR%E 2 1  

FD-62G-12MRY 12MS EXCLUSIVE PARTS VY€?Ib@R%E 22 

FD-62G-12HRY 12HS EXCLUSIVE PARTS(1) V 7 € f l b @ R S E ( l ) 2 3  

FD-62G-l2HR, 12HS EXCLUSIVE PARTS(2) V 7 € f f l L 8 H B 8 ( 2 )  24 

FD-62G-15MS EXCLUSIVE PARTS V7€7lb@R%R1 25 



C o n t e n t s  
FDL-4 DEVICE F D L - 4 S B  26 

AC DEVICE AC St 27 

AC 1 /SC3 DEVICE( 1 ) 28 

AC1 /SC3 DEVICE(2) AC1 /SC3#B(2)  29 

SC3 DEVICE S C 3 S B  30 

RF DEVICE R F W  3 1  

ACl6 ,  RF/AC16 DEVICE( 1 ) A C l 6 ,  RF/AC1 6gB(1)32 

AC16, RF/AC16 DEVICE(2) A C l 6 ,  RF /AClS$B(2 )33  

AC 1 /SC3 %#( 1 ) 

AC16 DEVICE(3) A C l 6 # # ( 3 )  34 

AC 1 6 DEVICE(4) AC 1 6 S B ( 4 )  35 

RF/AC16 DEVICE(4) RF/ACl  6S#(4) 37 

SET STYLE SL-C EXCLUSIVE PARTS(2) SL-CBHSa"a(2) 39 

RF/AC16 DEVICE(3) RF/ACl6%#(3 )  36 

SET STYLE SL-C EXCLUSIVE PARTS(1) SL-C BRSa"a( 1 ) 38 

SET STYLE SU-C EXCLUSIVE PARTS SU-C @RISE 40 

SET STYLE SU-S EXCLUSIVE PARTS SU-S@RSa"a 41 

EXTRA PARTS(1) for SU-C, SU-S SU-C, SU-SlQSS&(l) 42 

EXTRA PARTS(2) SSSa"a(2) 43 

EXTRA PARTS(3) %SSa"a(3) 44 

EXTRA PARTS(4) %S3#(4) 45 

EXTRA PARTS(6) %SSa"a (6) 47 

EXTRA PARTS(8) RSBrR(8) 49 

EXTRA PARTS(5) %SSa"a(5) 46 

EXTRA PARTS(7) RHIGi(7) 48 

THREAD STAND *a3 50  

ACCESSORIES 73IZ:+t'JlJgM 51 

WARNING LABEL *=5wI* 52 

LIST of MAIN SPARE PARTS + Z 3 # ' J X b  53 
INDEX 9R 31 57 



1 
6 

54 

FD-62G 



MISCELLANEOUS COVERS(1) 

Ref.No Parts No. Description , o , %  Amt. Req 
1 302 1 523 Crank Chamber Cover 3 5>9ZhJY- 1 
2 3020444 Crank Chamber Cover Gasket 3 5 I/ 3 d 2I I c- J \" Y + Y 1 
3 004445 Screw( 1 1 /64-40 x 1 1 ) k+9 5 
4 0041 92 Screw(M12-1.75 X 9) 7-7979 2 
5 003242 1 0-ring(P10) 0 'J >Y 2 
6 006801 1 Oil Sight Top Window it4 I L b $ S Q  2 
7 004352 Screw(9/64-40 x 1 1.3) k+9 10  
8 3021 524 Top Cover(Midd1e) I h  J c- (+) 1 
9 009853 Screw( 1 1 /64-40 x 6.5) k+9 2 

10 000340 Nut f Y  b 2 

11 004358 Screw(9/64-40 X 5.6) k3-9 4 
12 006801 3 Top Cover(Midd1e) Spring ~n JY-(+)  J c+ 1 
13 000322 Nut 9-Y t- 2 
14 00680 1 4 Top Cover(Midd1e) Hinge I h  J c- (+) k I/ 9 1 
15 0041 84  Screw(9/64-40 x 6) k3-9 7 
16 3021 525 Top Cover (Front) I h  J c- (E) 1 
17 0041 96 Plug Screw(M12-1.75 x 7) 75749 1 
18 3020445 Top Cover(Front) Gasket kh J Y-(%) I T Y 4= > 1 
19 009 1 04 Screw(5/16-24 x 32) k+Y 3 
20 000472 Washer 7 ' Y = / t .  3 

21 204940 1 Serial Number Plate &&7L--f- 1 
22 000726 Rivet k%% 2 
23 3020448 Machine Frame End Cover Gasket I> F h l c - J \ " ~ + >  1 
24 3021 526 Machine Frame End Cover I> F h J Y -  1 
25 3020442 Looper Lever Shaft Cover Gasket I L - I \ " L J C - @ ~ ~ J \ ~ - J T ~ Y ~ = >  1 
26 3020441 LooDer Lever Shaft Cover IL- J \" L I Y-@lA J C- 1 - 
27 009 1 42 Screw(9/64-40 x 7.1) k + Y  13 
28 003242 1 O-ring (P 1 0) 0 'J Y 9  1 
29 005076 Drain Hole Screw(3/8-24 x 8) Sh#?+49 1 
30 190036 Plua Screw(M14-1 X 4) 7-59-49 2 

31 0041 75 Screw( 1 /4-28 x 32.5) k+9 2 
32 000474 Washer 7Y=/? 3 
33 0068307 Crank Chamber Cover Oil Shield 9 7 Y 9 Z ; Q b w  1 
34 0093059 Oil Seal Plug @%@ 1 
35 0068004 Sewinq Head Oil Defender '/--4>94Y Fffi;QK? 1 - 
36  0068003 Sewing Head Key y-4>y\y F+- 2 
37 00762 1 Screw(9/64-40 x 8.5) k49 2 . .  

38  0041 74  Screw( 1 /4-28 x 20) It39 1 
39 000479 Pin T--JTV> 1 
40 302 1 530 Knife Driving Connection Oil Guard 1% ZLl Y F;h9T 1 

Ref. No. 41 to 59 See the following page. 

FD-62G 



MISCELLANEOUS COVERS(1) 1 
~~ ~ 

Ref.No Parts No. Description I % %  Amt. Req 
41 0068323 Knife Driving Connection Felt I % ; t U Y  F 7 1 I L t -  1 
42 3020457 Thread Carrier and Hook Driving Rod Oil Guard + r ‘I 7 * 7 Y 30 Y F %!RY 1 
43 001 175 Screw(9/64-40 x 8) lk? 3’ 2 
44 000 1 87 Seal JTY+Y 2 
45 000335 Nut 3-Y t- 2 
46 3020455 Sewing Head Cover(Left) ’ ] - ~ Y T ~ > Y  PEhJY- 1 
47 390207 “FD-62G” Emblem FD-62G I Y I L L\ 1 
48 5544886 Seal Plug S& 1 
49 0093864 Seal Plug S& 1 
50 0068308 Oil Guide Wire 4-4ILfi.4 F 7437 1 

51 0068 1 96 Frame Chip Guard Washer F Y 72’- F 7 Y =/ r 1 
52 00681 91 Frame Chip Guard y 72’- F 1 
53 0068 1 93 Frame Chip Guard Spring F F . Y 7 ’ f i ’ -  F J Y 4  1 
54 0041 88 Screw(M5-0.8 x 8.7) l t ?Y  1 
55 3020447 Sewing Head Cover Gasket Y - 4 Y 9 4 Y  F h J Y - - J T Y + Y  1 
56 3020446 Sewing Head Cover(Front) ‘ 1 -4Y94 ’Y FZhJY- 1 
57 3020464 Needle Thrad Take-up Guard H*@lJ tj- P 1 
58 110013 Screw(M4-0.7 x 8) it$? 2 
59 390206 Brand Name Sticker(95mm) W E  1 

FD-62G 



2 

FD-62G 



ti
 

\
 

ti
 

C
 

r
i 

C
 

P
 

U
 

K
 

n
 

(D
 

(D
 

Q
 4 2'
 

(D
 

v
) 5
 

m
 

-+
 

rc
 8 < s fi t 7 i
 

i!?
? 

3
 I L
 

4
 

N
 

r
i P
 

C
 

C
 a
 

U
 

C
 

\
 

v
) 3 z h
 
i
 

i
 

\
 
a
 

f. 8 X
 

u
l 

v
 

iT
 

-N
 

6
 

i
 

i
 

cc
 

C
 

C
 

CT
, 

CX
I 

C
 

N
 

4
 F 3 3 U
 

3
 

Q
 

C
 

U
 

U
 s - v
 s t4 i
 3 3 E d
 

d
 

rn
 

0
 

C
 
a
 

53
 

0
 

N
 

P
 % 3.
 

3
 

Q
 0
 
I
 

3
 

Q
 

0
 

-. s 2 s s - C
 

U
 
U
 
I
 

v Y
 2t I i
 2 \
 

/, i
 

K
 a
 

C
 

C
 

C
 

P
 cc 0:
 

0
 

3
 

T
 < i: 7;
 < 

(D
 

C
 

0
 
a
 

ca
 

0
 

W
 

N
 

v
)
 

(D
 

3
 

Q
 3.
 

0
 
I
 

3
 

Q
 

-. s 0
 

-
 2 K

 
82 (D

 

y'
 
i
 % %
 
4
 

I \I:
 

L
 s i
 

i
 

W
 

0
 

N
 

0
 

W
 

CD
 

N
 

v
)
 

(D
 

3
 

Q
 0
 

5
. 

3
 

Q
 3.
 

-. s v Y
 

%
 

i
 

P
 

C
 

C
 

C
 

P
 

X
 
\
 x 3
 

k
 

J 3 2 \
 4 3
 T < 

rt
 -k
 

n
 x N 0 



3 
A 

FD-62G 



MISCELLANEOUS THREAD EYELETS 3 

Ref.No Parts No. Description LE5g Amt Req 
1 0068356 ~ Thread Guide Plate *smg 1 
2 004440 Screw( 1 1 /64-40 x 8.3) k*9 12 
3 0068359 Thread Eyelet Bushing *Sh*SY*Y 91 4 
4 0068358 Thread Eyelet *%m*S 4 
5 0093538 Thread Pipe SSJT4 I 2 
6 0093528 Thread Pipe Stay s3JT-f 721 2 
7 000532 Washer 7 Y 9 P  2 
8 004358 Screw(9/64-40 x 5.6) k*9 2 
9 0068357 Thread Guide Plate Support *%m&S=# 2 

10 001 601 Screw(l1/64-40 x 7) k * Y  2 

11 3020034 Thread Tension Support *aJ3i9 1 
12 3020035 Thread Tension Support Bracket *333279Y t- 2 
13 004552 Screw(7/32-32 x 9.5) k*9 4 
14 
15 0068235 Tension Release Shaft Spring *E% @J r* 1 
16 0068234 Tension Release Shaft %@%@ 1 
17 000485 Nut f 7  t- 6 
18 0068273 Tension Spring Bushing AGBtJ3f -Y  t-BiJk% 6 
19 0068244 Looper Thread Tension Spring )L-JT*3E?JT*  1 
20 0068243 Top Cover Thread Tension Spring %5 'I AWJTJW 1 

21 0068245 Needle Thread Tension Spring &aTJC* 4 
22 006841 3 Tension Release Pin Bushing *4S%C>?Y93 7 
23 0031 11 1 Thread Tension Disc *a3%l 12 
24 006841 1 Thread Tension Disc Eyelet *%rJ.FB*B 3 
25 004206 Tension Post *a3* 6 
26 00684 1 2 Tension Release Pin *@% t3 7 
27 0068355 SP Device, C. Set SPSter(@) 1 
28 0068350 Oil Cup Lid S P 9 > 9 %  1 
29 001 107 Hinge Pin k>9C> 2 
30 0068353 SP Felt SP 7 I: )I, b 4 

31 0068403 SP Felt Stay SP 7 1 ) L  t-99 1 
32 31 0086 Oil Wick(Woollen Yarn) (200mm) slBB(E%) 1 
33 0068349 SP Container S P 9 > 9  1 
34 006835 1 SP Container Support SP 9 >9rn#& 1 
35 0076 1 9 Screw(9/6440 x 6.3) k*9 2 
36 0068259 Thread Take-up Eyelet Holder B 'J ~ S T h & ~ B ~ ) W  1 
37 0068260 Thread Take-up Eyelet 81fsiJ%S3h&MS 1 
38 004 1 80 Screw( 1 /8-44 x 4.8) k*9 1 
39 0068258 Looper Thread Take-up Guide )L-JT*%3hA*SWFtJ 1 
40 001 222 Screw( 1 /844 x 4.8) k * Y  4 

Ref. No. 41 to 67 See the following page. 

FD62G 



MISCELLANEOUS THREAD EYELETS 3 

Ref.No Parts No. Description I % %  Amt Req 
41 0068256 -Looper Thread Take-up Eyelet(Front) )L-~V&~JP~JJ~&B(@J) 1 
42 0068257 Looper Thread Take-up Eyelet(Rear) JL-lT%SPhh*B(f&) 1 
43 004245 Screw(l1/128-56 x 3.2) k*9 4 
44 0068255 Eyelet Supporting Plate AA*B@M& 1 
45 0068262 Looper Thread Guard JL-/t&h*- E: 1 
46 0032339 Top Cover Thread Pipe I !! 9hBJ.C-f I 1 
47 006826 1 Looper Thread Guide Wire(Upper) fi4 E:7<?(k) 1 
48 0068269 NeedleThread Strike-off Pin Holder Bracket %t&%9TBJL9%ZM?2i 1 
49 0068270 Needle Thread Strike-off Pin H * 9 9  4 
50 0041 97 Screw(l/8-44 x 2) k*Y 4 

51 0068324 Needle Thread Strike-off Pin Holder %t*%Y/t\lLQ 1 
52 004 1 87 Screw(3/32-56 x 6.2) k*9 2 
53 0068242 Needle Thread Guide Wire *ski4 K74V 1 
54 0068267 Head Cover Thread Eyelet AY E:klPi-*B 1 
55 009730 Screw( 1 /844  x 5.3) k*9 1 
56 0068246 Needle Thread Eyelet Holder 7 l/-&@-t*B*)LQ 1 
57 00731 1 Screw( 1 1 /64-40 x 1 2.6) lt*Y 1 
58 0068249 Needie Thread Eyelet 7 l/--Jw*% 4 
59 0068250 Stitch Unlocking Mounting Bracket %t%tB/C+?Is9 Y I- 1 
60 0041 91 Screw( 1 1 /128-56 x 2.5) k*9 1 

61 0041 34 Screw( 1 / 8 4  x 6.5) k*9 1 
62 006825 1 Stitch Unlocking Spring H*BJW 1 
63 0068252 Stitch Unlocking Spring Holder H*B/C+TBJLY 1 
64 004321 Screw(l/8-44i< 6.4) lt*9 1 
65 00331 2 Screw(l/8-44 x 3.4) lt*9 1 
66 001 196 Screw(l/8-44 x 6) lk*9 1 
67 00543 1 Screw( 1 /8-44 x 4.4) k*9 2 

FD-62G 



4 

29 

FD62G 



MISCELLANEOUS BUSH I NG S 7 Y 9 Z M H  4 

Ref.No Parts No. Description Amt Req 
1 302041 1 ~ Adapter, C. Set 77157 (%I) 1 
2 3020400 Adapter 77Y.p 1 
3 160003 Screw(M5-0.8 x 5) lk*9 2 
4 3500054 Ball Bearing /tf-)L47'J >7 1 
5 3020435 Bushing Housing ?$y 91 J\3 997 1 
6 004202 Screw(3/16-32 x 1 1.5) . lt*9 3 
7 0068047 Bushing Housing Gasket 7 % ~  9 1 J i 9 9 > 7 J t s y 4 = >  1 
8 302041 7 Oil Seal i t 4 l L L - ) L  4 
9 0068048 Crankshaft Bushing(Front) 35Y39 t7  b?Y91(mI) 1 

10 3020401 Main Shaft Bushing(Rear) %4 >9t 7 b ?Y 9 1 (&) 1 

11 0068050 Main Shaft Bushing(Front) %4>9?7 b?Y9Z(mI) 1 
12 3 1 0087 Oil Wick(Woollen Yarn) (320mm) $&is(€*) 2 
13 000463 Oil Wick(Laced Wire) %IBB(€-)L) 1 
14 3020402 Knife Driving Lever Bushing(Rear) k % X  b J r - 3 ~  91(&) 1 
15 3020403 Knife Driving Lever Bushing(Front) I% X b J r - 7 ~  9~(mI) 1 
16 00681 39 Presser Foot Lifter Stop Plunger Bushing X I- Y 77'7 > 9ip ?Y 9 1 1 
17 0068230 Looper Driving Lever Shaft Bushing )L -J tbJC--ka l~  91 1 
18 000390 Oil Wick(& 9 x 2.5mm) %IE 1 
19 0068035 Seal Plug 34.2 1 
20 31 001 7 Oil Wick(No.2 -300mm) 1 

21 004440 Screw( 1 1 /6440 x 8.3) lk*9 1 
22 3020097 Vinyl Tube C=-)LJT4 7 1 
23 00681 31 Presser Bar Bushing RI#?Y 91 1 
24 30200 1 4 Needle Bar Bushing(Upper) Lid m$?Y 91(1)% 1 
25 000509 Gasket JCY$> 1 
26 30200 1 3 Needle Bar Bushing(Upper) *#7Y91(1) 1 
27 3020404 Needle Bar Bushing(Lower) &t#?Y91(-F) 1 

29 00682 1 4 Looper Rocker Shaft Bushing(Front) l L - J t k B l ~  9x(mI) 1 
30 3020405 Looper Rocker Shaft Bushing(Rear) )L-JtkB?-y 91(&) 1 

32 3020406 Feed Bar Eccentric Pin Bushing i ? i Y + I X * t Z > l 3 ? V 9 1  1 

28 302041 6 Oil Seal it4 )LP-)L 1 

31 302041 8 Oil Seal i t 4 )L9 - )L  2 

FD62G 



5 

-39 

46 

45-1 - 45-2 40 

FD62G 



CRANKSHAFT 43 NEEDLE BAR DRIVING MECHANISM 9/p7 bEzr'#t#-tB&# 5 

Ref.No Parts No. Description I 3 4 5  Amt Req 
1 0068039 Main Shaft % 4 > 9 ? 7 b  1 
2 0068033 O-ring(P12.5) 0 IJ >7 1 
3 0068253 Looper Thread Take-up )L-JTMWh b 1 
4 0068254 Top Cover Thread Take-up ilf6 IJ *rnFhh 1 
5 008047 Screw(7/32-32 x 3.6) Jk*9 4 
6 0034 1 0 Positioning Screw( 1 /8-44 x 4) tmS?%*9 2 
7 0068043 Collar(12.7 x 25.4 x 8rnrn) A T -  2 
8 003434 Screw(ll/64-40 x 6) k*9 4 
9 0068493 Main Shaft Coupling, C. Set % 4 > 9 ? 7 b h ~ 1 ~ J > 7 ( @ )  1 

10 300049 Washer 7 ~ 9 ~ 7  3 
11 0041 77 Screw( 1 1 /64-40 x 1 7) lk*9 3 
12 003649 Screw(l/4-28 x 8.5) %%*9 2 
13 003646 Screw( 1 /4-28 x 6.35) lt*9 4 
14 0068276 Pump Driving Gear /tC>lB@Y7 1 
15 0041 86 Screw( 1 /8-44 x 7.7) k*9 3 
16 0068038 Crankshaft 3 5 > 3 = / ? 7 b  1 
17 0068 1 46 Needle Bearing =- FIL<7'I Y5f 1 
18 0068 1 45 1 
19 0068 1 47 Needle Bearing Retaining Plate e 7 " J  >5f@#& 1 
20 00761 9 Screw(9/64-40 x 3) k*9 2 
21 3020087 Pulley I- IJ 1 
22 0041 23 Screw( 1 /4-28 x 1 0) lt*9 2 
23 0068060 Needle Bar Lever Connecting Rod *#U Y F 1 
24 005070 Screw(3/16-32 x 14) k*9 2 
25 0034406 Needle Bearing 1- FIL-7 'J >5f 1 
26 0068059 Needle Ber Lever Connecting Rod Pin *#I2 Y F I 3  1 
27 000203 Oil Wick(4 x 5 x 50mm) a8 1 
28 001 170 Screw(9/64-40 x 12) lt*9 2 
29 3020431 Needle Bar Lever *#LJT- 1 
30 160009 Screw(M5-0.8 x 5) k*9 2 
31 3 1 60038 Retaining Ring X b ~ l I J 2 7  1 
32 3020433 Thrust Ring X T X  b 9 > 7  1 
33 009032 1 Needle Bar Connecting Link *#IJ >3 1 
34 0090320 Needle Bar Connecting Link Pin *# ' I>3C> 2 
35 000278 Oil Wick(2.5 x 2.5 x 18mm) a8 2 
36 00431 3 Screw(l/8-44 X 5) k*9 2 
37 0068057 Needle Bar Connecting Bracket *#%I+ 1 
38 004 1 85 Screw(9/64-40 x 7.2) k*9 4 
39 3020422 Needle Bar *## 1 
40 0068053 Needle Clarnp(5.2) *k% 1 
41 ----- Needle(system:UY 1 1 8GAS) * 4 
42 ----- Retainer(system:36211) ' IT - f t  1 
43 0041 70 Screw(3/32-56 X 2.5) k*9 5 
44 0068490 Stitch Plate *& 1 
45-1 006849 1 Stitch Plate Tongue fim 1 
45-2 3028003 StitchPlateTongue(forwoollythread)(Extra) *$Em( 3- IJ %R)(%s;Yo"a) 1 
46 004 1 82 Screw(3/32-56 x 2.5) lk*9 1 
47 3020429 Needle Bar Lever, C. Set *a L J T- (#A) 1 
48 3020432 Collar(12.7 x 22 x 8) A T -  1 
49 003659 Screw(M5-0.8 x 5) k*9 2 

ThreadCarrierandHookDrivingRod(Right) +? 'J 7 - 7 Y 3 Y F(&) 

FD-62G 



I .  

. . .  

ACCESSORY PARTS1 
48 

FD62G 



PRESSER FOOT MECHANISM # J a # M  6 

Ref.No Parts No. Description & %  Amt Req 
1 0041 67 Adjusting Screw(M12-1 X 19.1 5) a@+,=j 1 
2 100030 Lock Nut U ' Y 3 t ' Y  b 1 
3 0068 1 32 Presser Spring # I J W  1 
4 3020024 Presser Bar Connecting Bracket #=#EJ% 1 
5 004437 Screw(ll/64-40 x 10) k*9 1 
6 3020021 Presser Foot Adjusting Screw #II&tE€4@+9 1 
7 000039 Pin I 9  1 
8 3020023 Connecting Bracket Cushion #II#B%3 Y 9 3 > 1 
9 3020020 Presser Bar Guide #I#fl4 F 1 

10 100049 Lock Nut U ' Y 3 t ' Y  b 1 

11 3020022 Adjusting Nut a@tY b 1 
12 160024 Screw(M6-1 x 8) k*9 1 
13 0068 1 30 Presser Bar #I# 1 
14 3027092 Presser Foot C. Set3 Rw€l3) 1 
15 3027090 Presser Foot #I 1 
16 009853 Screw( 1 1 /64-40 x 6.5) k*9 1 
17 0068 1 27 Carrier/Hook Driving Segment %?'I7 - 7Y3IzY%>b 1 
18 0068 1 28 Carrier/Hook Driving Lever Link %?'I7 - 7 ~ 3 L J f - - ' J > 3  2 
19 0068 1 29 Link Pin IJ > 3 C >  4 
20 0041 72 Screw(3/32-56 x 3.4) k*9 4 

21 0068 1 26 Thread Hook Driving Lever f i ' J 3 $ 7 ~ 3  LJf- 1 
22 0068 1 24 Top Cover Thread Hook I IJ %7 Y 3 1 
23 004353 Screw(9/64-40 x 7) k*9 1 
24 0068 1 25 Top Cover Thread Carrier Driving Lever I 'I 3$+ P IJ 7 L JY- 1 
25 0068 1 23 Top Cover Thread Carrier %gg'J%,?'I7 1 
26 004 1 80 Screw( 1 /8-44 x 4.8) k+9 1 
27 0068346 Presser Foot Attach Piece(Right) #zfl4 F&(&) 1 
28 0068347 Presser Foot Attach Piece(Left) # I S 4  F&(E) 1 
29 0041 54 Screw(3/32-56 x 1.5) k*9 4 
30 00681 21 Lower Knife -F%X 1 

31 3027 1 23 Lower Knife Clamp - F % X 3 5 > 9  1 
32 001 227 Screw( 1 /8-44 x 3.8) k*9 1 
33 00681 17 Yielding Section Spring /J\R II J f* 1 
34 3027 1 20 Yielding Section IJ \# 1 
35 0041 80 Screw( 1 /8-44 x 4.8) lt*9 1 
36 00681 18 Presser Foot Spring Plate(A)(Left) RIEJf* (A)(E)  1 
37 00681 19 Presser Foot Spring Plate(A)(Right) #X&Jf+(A)(%) 1 
38 0041 73 Screw(3/32-56 x 2.4) k+9 2 
39 0068 1 20 Spring Plate Holder #II&Jf+iii,kQ 1 
40 0068 1 87 Chip Guard FY7W-F 1 

Ref. No. 41 to 63 See the following page. 

FD62G 



PRESSER FOOT MECHANISM Ra#t3pg 6 

Ref.No Parts No. Description G %  Amt Req 
41 3027087 Chip Guard Spring T % y l f f -  F J t q  1 
42 0041 66 Screw( 1 / 8 4 4  x 3.2) lt*9 1 
43 0068 1 35 Presser Foot Guide(Right) # I f f 4  F(23 1 
44 0041 76 Screw(M5-0.8 x 12) lk*9 1 
45 0068 1 36 Presser Foot Guide(Left) RXf-I-f F(&) 1 
46 005650 Screw(M5-0.8 x 14) k*9 2 
47 0068 1 57 Presser Foot Spring Plate(B)(Left) #I&it/C*(B)(E) 1 
48 0068 1 58 Presser Foot Spring Plate(B) (Right) #I&X*(B)(&) 1 
49 0068 1 64 Lifter Lever Supplementary Plate #x##by L, JT-?@l!b& 1 
50 0042 1 6 Screw(3/16-32 x 4) k*9 5 

51 0068 1 62 Presser Bar Lifter Lever(Large) RZBY L,lt-(h) 1 
52 005553 Screw(7/32-32 x 12) lt*9 1 
53 0068 1 4 1 Stop Plunger Segment Pin *7%> t- I?> 1 
54 160009 Screw(M5-0.8 x 5) lt*9 1 
55 0068 1 40 Stop Plunger Segment X t- r Y l S > 9 r t Y %  t- 1 
56 000363 Nut t r  t- 1 
57 0068 1 38 Presser Foot Lifter Stop Plunger X t- Y 7'75>9r 1 
58 0068 1 42 Presser Foot Lifter Lever Link(Long) #BrBbY 'I >9 (B) 1 
59 004358 Screw(9/64-40 x 5.6) k*9 2 
60 0068 1 54 Presser Foot Lifter Lever Link(Short1 #XBY 'I >9 (El 1 

61 00681 63 Presser Bar Lifter Lever(Smal1) #ZBbyL,Jt-(4\) 1 
62 003670 Screw(7/32-32 x 6.3) k*9 1 
63 0068 1 44 Presser Bar Lifter Lever # a s b y  1 

FD-62G 



31 

39 - 

a 

FD62G 



UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM k%XWb+V'JP 7 ~ 3 B l B  7 

Ref.No Parts No. Description 3 %  Amt Req 

2 00681 48 Carrier Hook Driving Rod(Left) SP'JP - 7 * ~ 3 a * ~ F ( & )  1 
3 00681 74 Rod Ball(Left) 'Y Fa(&) 1 
4 001 174 Screw(9/64-40 x 10.3) It*=/' 2 
5 00047 1 Nut 3-v b 1 
6 000347 Nut t Y  t- 2 
7 0068 1 50 Carrier Hook Sleeve Lever X'J  -?LIT- 1 
8 007609 Screw(9/64-40 x 9) lt*9 1 
9 3020425 Needle Thread Take-up #t*@ll *B 1 

10 1 10003 Screw(M3.5-0.6 x 6) It*=/' 1 

1 0068968 Carrier/Hook Driving Rod(Left), C. Set SP 'I 7 - 7 Y 3 Y F(&)(%l) 1 

~~ 

11 1 10004 Screw(M3.5-0.6 x 8) Jk*Y 2 
12 3020426 Bracket M%1'J i2i 1 
13 3020430 Knife Driving Lever 1% X LIT- 1 
14 0068 1 76 Steady Washer BLk% 1 
15 3020061 Knife Driving Connection(Right), C. Set 1% XU Y F(&)(%) 1 
16 3020048 Knife Driving Connection(Right) +%XUY F(&) 1 
17 3020047 Knife Driving Connection Ball(Right) I% X U  Y Fa(&) 1 
18 120053 Screw(M3.5-0.6 x 14) I t*Y 4 
19 000356 Nut(Left-handed Screw) t w  t-(E*97 1 
20 0068 1 75 Knife Drivinu Connectinu Rod I % X U Y  FiSim 1 

21 000355 Nut t Y  t- 1 
22 3020062 Knife Driving Connection(Left), C. Set +%XU Y F(E)(#) 1 
23 3020049 Knife Driving Connection(Left) I % X U  Y F(E) 1 
24 3020050 Rod Ball(Left) Y Fa(&) 1 
25 3020407 Knife Holder Bracket, C. Set 1%X* )L937TY b(@) 1 

27 3020409 Bushing Ring 3 ~ 9 2 ' J > 7  1 
28 3020436 Carrier/Hook Driving Sleeve S P Y 7  * 7 Y 3 X ' I - 3  1 

26 302041 0 ThreadCarrierandHookSleeveBushing +P 9 7  - 7 ~ 3 X Y - - l l v P 1  1 

29 3101 13 Oil Wick 1 
30 302041 4 Oil Seal it-f)L>-)L 1 

31 30204 1 5 Oil Seal i t- f)LL-)L 1 
32 3020002 Knife Holder Guide Collar, C. Set 1%X*)L99j< FfiY-(#) 1 
33 0068348 Knife Holder Shank Support 1%X*)L99/t  >9i2i 1 
34 0068181 Knife Holder Spring 1% X*)L9t/T* 1 
35 0068 1 82 Knife Holder Guide Collar +%X*lL99 j - f  F h 7 -  1 
36 0041 85 Screw(9/6440 x 7.2) lk*Y 1 
37 0068 1 80 Knife Holder Shank +%X*)L99P>3 1 
38 001 175 Screw(9/64-40 x 8) lt*=/' 2 
39 0041 81 Screw(3/32-56 x 3.6) lt*Y 1 
40 00681 85 Knife Support 1%XVdf- t- 1 

41 0041 79 Screw(3/32-56 x 1.2) It*=/' 1 
42 0068 1 84 Upper Knife 1 % X  1 
43 0068 1 83 Knife Holder 1% X*)L9 1 
44 004171 Screw(3/32-56 x 13) Jk*Y 2 
45 003635 Screw( 1 /4-40 x 6) Jk*9 1 

FD62G 



8 

1 17 

FD62G 



e x 
I-
-
 

:> 3 6
 

N
 

X
 

iz $ s - Y 3
 

v
) 

I- 0
 

0
 

0
 

N
 

7
 

B 2
 

Y
 

IL 
a

 
U

 I 2 

?
 

?
 

kj 

J
 

0
 

W
 

%
 

44 
a, 

- B c
 

0
 

a, 
C

 
c
 
0
 

L) 
cn 
r 44 

z 5 Q 0 0 -I x 3 3 N 3 r) 3 

E Y
 

a
 

U
 

I 2 t 3 1 
5 2! s .- E & k 4 Y

 
\
 

A
 

0
 

C
 
0
 

C
 

> 
.- 0
 

N
 

In
 

3
 

N
 

0
 

m
 

Lo N
 

I Ir\ 
R

 

z E
 

03 
X

 
lo

 

X
 

m
 

7
 

;
 

L
 

m
 

- - s ?
I 

N
 

P
 

a
 

3
 

3
 

b
 

rr) 

L
 

3
 

-h 

+
 
3
 

Z
 

v
)
 

v) 
m

 
0

 
0

 
3
 

Ln 
N

 



\ 

-1: 

12 13 

\&- 

FP62G 



FEED DRIVING MECHANISM %'J#fB3iw 9 

Ref.No Parts' No. Description h i %  Amt Req 
1 3020056 Feed Lift Eccentric, C. Set %lJ+TR Y F(#) 1 
2 3020028 Feed Lift Connection(Upper) 2 i l J k T R ~  F(+) 2 
3 004441 Screw(l1/64-40 x 1 6) lk*9 4 

6 000356 Nut(tift-handed Screw) tr i-(&*9) 2 
7 0068066 Feed Lift Eccentric Connecting Rod %'I LTU Y FZE# 1 
8 000355 Nut t r  t- 2 
9 3020052 Feed Lift Connection(Lower) 2t1J+TU*~ F F )  1 

10 120053 Screw(M3.5-0.6 x 14) lt+9 4 

11 3020045 Feed Lift Connection Ball 2t1J+7;R Y FB 1 
12 0068069 Steady Fork @Lk% 1 
13 1 10004 Screw(M3.5-0.6 x 8) lk*9 1 
14 310084 Oil WickWoollen Yarn) (70mm) am%*) 2 
15 000755 Pin key 2 
16 3020058 Feed Drive Eccentric, C. Set %'IEr@Ur F(#) 1 
17 3020033 Feed Drive Eccentric Ball %lJ 8;r%%S%t 9 1 
18 30201 12 Feed Drive Eccentric Connecting Rod % 'I l @ U  Y F2M9$ 1 
19 3020049 Feed Drive Connection(Lower) 2i'IB;S&Rr F F )  1 
20 3020046 Feed Drive Connection Ball %' I l%Ur Fa! 1 

21 0068076 Steady Washer ELk% 1 
22 000474 Washer 7Y9-P 1 
23 000306 Nut + Y  t- 1 
24 0068079 Gring(P9) ' 0 'J >9' 1 
25 0068345 Feed Drive Shaft %fJ LJT--5tB 1 
26 0068077 Feed Drive/Looper Avoid Lever %'I LJT- 1 
27 0068080 Feed Drive Shaft Bushing %IJ I/JT--#Y*Y 91 1 
28 005047 Screw(3/16-32 x 9.5) lk*9 1 
29 004203 Screw(3/16-32 x 9.5) lk*9 1 
30 006821 9 Looper Avoid Connecting Rod, C. Set jL-1 tEr@ *Y F (#A) 1 

31 0041 62 Screw(7/32-32 x 15) Its9 2 
32 006822 1 Looper Avoid Connecting Rod Bushing)b--/tB;S&U Y F?Y 91 2 
33 0068 1 99 Needle Bearing 67 'I >Y(G B-65) 2 
34 0068220 Looper Avoid Connecting Rod ,L-/tjVmU Y E: 1 
35 0068228 Looper Avoid Adjusting Nut MB+Y t- 1 
36 3020027 Feed Lift Connection(Upper), C. Set % Y L T R  Y F(L)(B) 1 
37 3020057 Feed Lift Connection(Lower), C. Set 2i'IkTRw F(T)(@) 1 
38 3020032 Feed Drive Eccentric(Upper), C. Set %'I B;S&RY F(k)(B) 1 
39 3020059 Feed Drive Eccentric(Lower), C. Set %'I I % R  Y K O ( @ )  1 

- 



' 10 



FEED DRIVING CONTROL MECHANISM 8 9  HS## 10 

Ref.No Parts No. Description & %  Amt Req 
1 0068106 Feed Bar, C. Set a'I.iutm 1 
2 0068092 Main Feed Bar @%'J3 1 
3 0068091 Differential Feed Bar EJS'I3 1 
4 0068093 Feed Bar Plate %'I*fs'rRSrtb& 2 
5 005004 Screw(ll/64-40 x 1 8.5) k*9 4 
6 009508 S c r e w ( l l / W  x 7.5) lk*9 1 
7 0068095 Differential Feed Dog(P=1.8rnm) l%'I  1 
8 0068096 Main Feed Dog(P=1.8rnrn) @%'I 1 
9 004440 Screw( 1 1 /64-40 x 8.3) k*9 2 

10 0068097 Needle GuardlRear) PtfT(rn 1 

11 240009 Screw( 1 /844 x 4.8) lk*9 1 
12 3020423 Feed Bar Eccentric Pin %'I .iuX%-k2CY 1 
13 003434 Screw(ll/64-40 x 6) lk*9 1 
14 3020424 O-ring (Pa) 0927 1 
15 
16 0068090 Feed Bar Slide Block R d  1 
17 0068083 Feed Rocker Link Bushing a 'I a Y 2J 'I 2 3 Ir 9 1 3 
18 0041 78 Screw(7/32-32 x 1 1.5) k*9 2 
19 0068088 Main Feed Bar Driving Link @%'I ' IY3 1 

21 0068086 Differential Feed Bar Driving Link I% 'I 'I >3 1 
22 0041 63 Screw(7/32-32 x 5) k*9 1 
23 0068085 Feed Rocker a'IaYn 1 
24 0068087 Differential Feea Bar Driving Link Slider @% 'I 'I 29 X 54 9 1 
25 0041 61 Screw(7/32-32 x 12) k*9 1 
26 0068099 Differential Feed Adjusting Link l%'IABL,/C-'I >9 1 
27 0041 60 Screw( 1 1 t'64-40 x 1 0.6) k*9 1 
28 0068098 Differential Feed Adjusting Lever #lilt 'I MSL,/f-- 1 
29 0068079 O-ring(P9) O ' I Y 7  1 
30 0068078 Feed Rocker Shaft S I J U Y ~ M  1 

31 003473 Screw(3/16-32 x 7.9) lk*9 2 
32 0068080 Feed Rocker Shaft Bushing % 'I a Y 2JmI Y 9 1 1 
33 0068082 Feed Rocker Link i l t ' IUY2J 'I Y 7  1 
34 00455 1 Screw(7/32-32 x 13) k*9 1 
35 0068 1 07 Feed Adjusting Nut a'ImBtv t- * 1 
36 00681 01 DifferentialFeedAdjustingLever(Middle) #la 'I Sil@* b/t- 1 
37 0020472 O-ring (P6) 0927 1 
38 302045 1 Differential Feed Adjusting Dial Gasket @% 'I 1BIJB94-PAAr + > 1 
39 00681 03 Differential Feed Adjusting Dial la IJ I B Q 4  P h 1 
40 00762 1 Screw(9/64-40 x 8.5) It*9 4 

20 0068084 Feed Rocker Link Pin 

41 000475 Spacer(Fiber) X<-V(7 P 4 I c )  1 
42 000487 Wave Washer SB7r9t  1 
43 0068 1 05 Differential Feed Operating Lever @% IJ lIM5K b I T- 1 
44 0041 68 Screw(M3-0.5 x 2.8) lk*9 2 
45 000488 Nut tr I. 2 
46 0076 1 6 Screw( 1 j8-44 x 4.2) lk*9 1 
47 0041 38 Screw( 1 /8-44 x 5) k*9 1 

FD-62G 



1 1  

1 



LUBRICATING MECHANISM Earn# 1 1  

Ref.No Parts No. Description 6 6 %  Amt Req 
1 0068303 Crank Chamber Oil Gauge Unit 3 5 Y 3S7t-fhY- 9(B) 1 
2 0068304 Oil Height Indicator % * ~ ~ ~  1 
3 3020090 Oil Reciver (Rea r) *-fA& >3 (?&I 1 
4 3101 11 Oil Wick(No.3-280mm) aiea 1 
5 0068079 O-ring (P9) 011Y.r 1 
6 0068483 Pump, C. Set $>7(@ 2) 1 
7 0068290 Pump Housing Cover(Rear) Unit rt>ll\3 9>7hlT-(@)(@) 1 
8 007605 Screw(9/64-40 x 9.5) lt*9 6 
9 0068294 In-take Filter @A7-tlL.P 1 

10 0068482 Pump, C. Set iK>lW) 1 

11 0068480 Pump Housing $ > 7l\ 3 999 1 
12 0068281 Pump Gear Shaft(Short) $>IY79I77t-(93i) 2 
13 0068280 Pump Gear Shaft(Long) stC>IYP9,t 7 b(S) 1 
14 006848 1 Oil Pump Gear i tc>lYP 4 

16 007650 Screw( 1 1 /64-40 x 5) 2 
17 0020472 O-ring (P6) 0 9 Y . r  1 
18 000474 Washer 3 V 9 V  1 
19 004249 Screw(9/64-40 x 3) Jk+9 2 
20 009 1 50 Screw(ll/64-40 x 1 1 ) Jk*9 2 

21 0068282 Pump Housing Cover(Front) Unit $Y I/ \ 3 9>.rh/ ‘c- (M) (a) 1 
22 004 1 98 Screw(M10-1.5 x 6) lk+9 1 
23 0068298 Thread Take-up Oil Defender Unit ~ ~ ~ h A f f i % ~  1 
24 004353 Screw(9/64-40 x 7) k*9 2 
25 000550 Seal / T Y % >  1 
26 000532 Washer 7 Y 9 V  1 
27 0068287 Oil Reciver(Front) 7t-f A09 > 3 (#I) 1 
28 3 1 0085 Oil Wick(Woollen Yarn) (90mm) atea(%.n) 3 
29 0068344 Rubber Bushing 3 4 1 Y 9 1  1 
30 0068343 Oil Filter Screen Rubber Seal BBfTml/TY%> 1 

31 0068342 Oil Filter Screen ae9-a 1 
32 3020443 Oil Reservoir Gasket BS!T)t Y * > 1 
33 3020454 Oil Reservoir %S9 1 
34 005650 Screw(M5-0.8 X 14) Jk*9 6 
35 003242 1 O-ring(P10) 0 ‘J >9’ 1 
36 005076 Drain Hole Screw(3/&24 X 8) %@%*9 1 

Y 



FD-62G-0 1 MR-12, 0 1 MR-59 
12 

FD-62G-OlMR-12 
1 6 7 1  6 7  

FD-62G-01MR-59 
33 

8 4 -11 

1 



FD-62G-01 MR-12, 01 MR-59 EXCLUSIVE PARTS YI€71I,@RtlBa"a 1 2 

Ref.No Parts No. Description I % %  Amt Req 
1 3027 1 27 Presser Foot C. Set3 RI(S3) 1 
2 3027090 Presser Foot PBr 1 
3 009853 Screw(l1/64-40 X 6.5) k*9 1 
4. 00681 27 Carrier/Hook Driving Segment *tYJ 7r9t7%>t. 1 
5 00681 28 Carrier/Hook Driving Lever Link + ~ Y 1 7  - 78~91//C-'J>9 2 
6 00681 29 Link Pin Y > 9 0  4 
7 0041 72 Screw(3/32-56 X 3.4) k*9 4 
8 00681 26 Thread Hook Driving Lever I 'I *7 Y 9 b/C- 1 
9 0068 1 24 Top Cover Thread Hook SY*7r9 1 

10 0041 85 Screw(9/64-40 x 7.21 k*9 1 

11 00681 25 ToDCoverThreadCarrierDrivinaLever I!! *+t 'I 7 LIT- 1 - 
12 0068 1 23 Top Cover Thread Camer S Y * * t ' I 7  1 
13 0041 80 Screw( 1 /8-44 X 4.8) k * Y  1 
14 0068346 Presser Foot Attach Piece(Right) PB1tl-f F&(&) 1 
15 3027079 Presser Foot Attach Piece(Left) # I f f 4  F@E) 1 
16 0041 54 Screw(3/32-56 X 1.5) k * Y  4 
17 0068 1 2 1 Lower Knife -F%X 1 
18 3027 1 23 Lower Knife Clamp - F % X 3 5 > I  1 
19 001 227 Screw( 1 /8-44 x 3.8) &*9 1 
20 00681 17 YieMinn Section Spring IJ\#X/T* 1 

21 3027 1 20 Yielding Section )I\#= 1 
22 0041 80 Screw( 1 /8-44 X 4.8) k*9 1 
23 00681 18 Presser Foot Spring Plate(A)(Left) #I&/W(A)(E) 1 
24 00681 19 Presser Foot Spring Plate(A)(Right) R811#E/C*(A)(Zi) 1 
25 0041 73 Screw(3/32-56 x 2.4) k*Y 1 
26 0068 1 20 Spring Plate Holder #=&/t**)w 1 
27 3020093 Chip Guard Plate F Y I f f -  )-'& 1 
28 001 230 Screw(3/32-56 x 3.8) k*9 1 
29 3020092 Chip Guard F Y 7ff- F 1 
30 3027087 Chip Guard Spring FY I f f -  F J W  1 

31 004 1 66 Screw( 1 /8-44 x 3.2) lt*9 1 
32 302 1 096 Presser Foot Guide(Left) #x84 F(&) 1 
33 3027098 Presser Foot C. Set3 #w€i3) 1 
34 3027096 Presser Foot #I 1 
35 0068347 Presser Foot Attach Piece(Left) # I f f 4  F@(Z) 1 
36 00681 57 Presser Foot Spring Plate(A) (Left) #I@/ W(A) [&) 1 
37 0068448 Presser Foot Spring Plate(A)(Right) #JZ#EK*(A)(&) 1 
38 0068 1 87 Chip Guard Tr7Ar-F 1 
39 0068443 Stitch Plate HE 1 
40 0068444 Stitch Plate Tongue Hem 1 

41 0068441 Differential Feed Dog m3'I 1 



13 
FD-62G-01 MR-50. 01 MS. 01 MS-12. 01 MS-50 . . . . * _  , .  . . .  . .  . .  

4-1 

FD-62G-01MR-50, 01MS-50 

41 

42 

; .  , 

34 

33 

i 
I 
4 

FD-62G-0 1 MS- 1 2 



FD-62G-01 MR-50, 01 MS, 01 MS-12, 01 MS-50 EXCLUSIVE PARTS +tI€f)ll,jSBt&!Z~ 1 3 

Ref.No Parts No. Description & %  Amt Req 
1 0068553 Needle Ctamp(6.Omm) %ht% 1 
2 000393 Pin I 3  5 
3 0068559 Stitch Plate %he 1 
4-1 0068560 Stitch Plate Tongue Stm 1 
4-2 3028004 Stitch Plate Tongue(EXTRA) *&rn(R%%E) 1 
5 
6 
7- 1 3027095 ResserFootC.Set3(01MRSQOlMS,Ol MS50)#r(S3) 1 
7-2 3027 1 87 Presser Foot, C. Set3(01 MS-12) #=(S3) 1 
8 3027093 Presser Foot #r 1 
9 009853 Screw( 1 1 / W O  x 6.5) k*9 1 

10 00681 27 Camer/Hook Driving Segment % t 1 J 7  - 7 ~ 3 + ~ 7 % > b  1 

11 0068 1 28 Carrier/Hook Driving Lever Link % r 1 J 7  ; 7 ~ 3 L l C - ' I 9 3  2 
12 0068 1 29 Link Pin IJ >3 CY 4 
13 0041 72 S c ~ ~ ( 3 / 3 2 - 5 6  X 3.4) . lk*9 4 
14 0068 1 26 Thread Hook Driving Lever fill &7 Y 3 LJT- 1 
15 00681 24 Ornamental Thread Hook nfii'I#37Y3 1 
16 004353 Screw(9/64-40 x 7) k*9 1 
17 00681 25 OmamentalThreadCarrierDriving Lever I I J  &%r 'I 7 LIT- 1 
18 0068558 Ornamental Thread Carrier $fii'IA+%r 'I7 1 
19 004180 Screw(l/8-44 x 4.8) k*9 2 
20 0068346 Presser Foot Attach Piece(Ricrht1 # I f f 4  I-'&(&) 1 

21 -1 0068347 PEesserFootAttachffeceO(01 MRS0,Ol K O 1  MS50) # I f f 4  I-'&(E) 1 
21 -2 3027079 PresserFootAttkhPiece(Left)(Ol MS12) # I f f 4  F&(E) , 1  
22 0041 54 Screw(3/32-56 x 1.5) lk*9 4 
23 00681 21 Lower Knife T% i z  1 
24 3027 1 23 Lower Knife Clamp T % X 3 5 9 Y  1 
25 001 227 Screw(l/8-44 x 3.8) lk*9 1 
26 00681 17 Yielding Section Spring IJ \# I. J c?r 1 
27 3027 1 20 Yielding Section /J\#X 1 
28 006856 1 Presser Foot Spring Ptate(Left) #J4EJW(lE) 1 
29 0868562 Presser Foot Spring Plate(Right) #am*(G) 1 
30 004.1 73 Screw(3/32-56 x 2.4) k*9 2 

31 0068 1 20 Spring Plate Holder #=&I T* st\) L 9  1 

32-2 302 1 095 Chip Guard(O1 MS-12) F Y 7 f f -  I-' 1 
33 3027087 Chip Guard Spring F r l f f - F x l ' I 9 7  1 
34 004 1 66 Screw( 1 /8-44 x 3.2) lk*9 1 
35 30200 1 5 1 
36 0068 1 48 Carrier/Hook Driving Rod(Left) %r 'I7 . 7 r 3 n ~  F(E) 1 
37 001 174 Screw(9/64-40 x 10.3) k*9 2 
38 006855 1 Rod Ball(Left) Y I-'S(E) 1 
39 0068552 Carrier/Hook Sleeve Lever %?'I7 - ~ v ~ X ' J - Y L J T -  1 
40 000347 Nut tr t- 1 

32-1 0068 1 87 Chip Guard(O1 MR, 01 MR-50,Ol MS-50)F Y iff- I-' 1 

Carrier/Hook Driving Rod(Left), C. Set +? 'I 7 7 Y 3 Y I-' (E)  (a) 

41 3029009 Main Feed Dog(P=2.1 mm) @%'I 1 
42 3029008 Differential Feed Dog(P=2.1 mm) m%'I 1 
43 302 1 096 Presser Foot Guide(Left) #=%f I-'(E) 1 



14 
FD-62G-O2MR, 02MR-12, 02MR-50 

1-1 
1-2 
1-3 

FD-62G-02MR-50 

'D-62G-02MR-12 

FD-62G 



FD-62G-O2MR, 02MR-12, 02MR-50 EXCLUSIVE PARTS Vf€71L@RW% 1 4 

Ref.No Parts No. Descrbtion & %  Amt Req 
1-1 3027 1 12 Presser Foot, C. Set3(02MR) R a B 3 )  1 
1-2 30271 16 Presser Foot, C. Set3(02MR-50) R a k l 3 )  1 
1 -3 3027 1 64 Presser Foot C. Set3(02MR-12) R a B 3 )  1 
2 30271 10 Presser Foot RI. 1 
3 009853 Screw( 1 1 /64-40 x 6.5) k * Y  1 
4 0068 1 27 Carrier/Hook Driving Segment % t Y 7  7r3- t?9%Yt-  1 - -  
5 0068 1 28 Carrier/Hook Driving Lever Link %t'17 - 7 ~ 3 L / f - ~ J Y 3  2 
6 0068 1 29 Link Fin 'J Y 3  CY 4 
7 0041 72 Screw(3/32-56 X 3.4) k * Y  4 
8 0068 1 26 thread Hook Driving Lever 616'1 jyP7 Y 3 LIT- 1 
9 00681 24 Ornamental Thread Hook 816'1jyP7r3 1 

10 004353 sCrew(9464-40 x 7) k * Y  1 

11 0068 1 25 OrnamentaiThreadCarrierDrivingLever I ' J  jyP+ f 'J 7 L, JC- 1 
12 0068 1 23 Ornamental Thread Canier rll*+t'17 1 
13 0041 80 Screw( 1 /8-44 x 4.8) k * Y  2 
14 0068346 Presser Foot Attach Piece(Right) R 1 f f - f  F & m  1 
15-1 0068347 Presser Foot Attach Piece(Left)(OZMR02MR-50) #ter H-f F&(S) 1 
15-2 3027079 Presser Foot AttachPiece(Left) (02MR-12) RBrflq F&(E) 1 
16 0041 54 Screw(3/32-56 x 1.5) l t*Y 4 
17 0068 1 2 1 Lower Knife T % X  1 
18 3027 1 24 Lower Knife Clamp - F % X 3 7 Y l  1 
19 001 227 Screw( 1 /8-44 x 3.8) lt*9 1 
20 00681 17 Yielding Section Spring 4@x/C3: 1 

21 30271 21 Yielding Sectidn h#lI 1 
22 0068474 Cloth Guide Plate *Aid r-' 1 
23 0041 82 Screw(3/32-56 x 2.5) k*9 2 
24-1 0068464 Spring Plate(C)(Left)(OZMR, 02MR-12) #Z6JC*(C)(E) 1 
24-2 3027074 Spring Plate(C) (Left) (02MR-50) #Z&J C*(C) (El 1 
25-1 0068465 Spring Plate(C)(Right)(02MR 02MR-12) #ter&jC+(C)(&) 1 
25-2 3027075 Spring Plate(C) (Right) (02MR-50) Rr;lSIj C 3 r f c )  (&I 1 
26 0041 73 Screw(3/32-56 X 2.4) It;ir2f 2 
27 00681 20 Spring Plate Holder t$lS&JC*lt\lL.fs 1 
28-1 0068 187 Chip Guard(02MR 02MR-50) +Y 7H-  r: 1 
28-2 3021 095 Chip Guard(02MR-12) F Y 7 A I - F  1 
29 3027087 Chip Guard Spring $. Y lH- FIT* 1 
30 0041 66 Screw( 1 /8-44 x 3.2) k+9 1 

Ref. No. 31 to 43 See the following page. 



FD-62G-O2MR, 02MR-12, 02MR-50 EXCLUSIVE PARTS V?€7ILJ@M&% 1 4 

Ref.No Parts No. Description E 4 3  Amt Req 
31 -1 ' 3021120 Lap Former(Note 1) 7 % ~  77*-7(;Y 1) 1 
31 -2 0068469 Lap Former(EXTRA)(Note 2) 7v77*-7((a$;Y)(;Y2) 1 
32 0041 72 Screw(3/32-56 x 3.4) It*Y 1 
33 001 228 Screw(3/32-56 X 3.2) k*9 1 
34 0068470 Lap Former Slide Block 5 Y 17 *-33 1 
35 0068471 Lap Former Slide Block Spring 5 Y 77 * - - 3 3 J C *  1 
36 0068472 Lap Former Guide Piate(Left) 7.r77*-7ff-f Fa(&) 1 
37 0068473 Lap Former Guide Plate(Right) 7r77*-7'JJ-f FE(&) 1 
38 0041 34 Screw( 1 /844 x 6.5) lt*9 8 
39 0068463 Sewing Cylinder Cover(Upper) 9 'I >YkhJT- 1 
40 0042 1 8 Screw(3/32-56 x 1.6) It*Y 1 

41 3029009 Main Feed Dog(P=21 mm) %% 'I 1 
42 3029008 . Differential Feed Dog(P=21 mm) i#%Y 1 
43 302 1 096 Presser Foot GuidetLeft) R1'JJ-f F m  1 

Note 1 : The width of the end : 5.0mm 
( S l )  %%@l: 5.0mm 

Note 2 : The width of the end : 1.9mm 
(S2) %M@@ : 1.9mm 

: 



15 
FD-62G-O2MS, 02MS-50, 02MS-50H 

I I 

3 .:‘ I 
<‘ 

/ 6 
5 

32 

I FD-62G-02MS-50H B 

’D-62G-02MR-50 

49 

50 
I 

42 

4 



FD-62G-O2MS, 02MS-50, 02MS-50H EXCLUSIVE PARTS V?€~JL@MBI% 1 5 

Ref.No Parts No. Description Amt Req 

2 0068 1 48 Camer/Hook Driving Rod(Left) + f ' J J  - ~ Y ~ U Y F ( E )  1 
3 001 174 Screw(9/6440 x 10.3) lk*Y 2 
4 0068551 Rod Ba#(Left) Y I..'S(&) 1 
5 0068552 Carrier/Hook Sleeve Lever % f l J J  - 7 ~ 9 X ' I - ? b J t -  1 
6 000347 Nut tr b 1 
7 0068553 Needle Clamp(6.Omm) *lt% 1 
8 000393 Pin c> 5 
9 0068559 Stitch Plate *& 1 

10 0068560 Stitch Plate Tongue *@A 1 

11 30271 15 Presser Foot C. Set3 #11(&3) 1 
12 3027 1 13 Presser Foot R z  1 
13 009853 Screw( 1 1 /64-40 x 6.5) lk*9 ' 1  
14 00681 27 Canier/Hook Driving Segment +?'I7 - 7 Y 3 * 7 % > b  1 

16 0068 1 29 Link Pin 'I>3l!> 4 
17 0041 72 Screw(3/32-56 x 3.4) lt+9 5 
18 00681 26 Thread Hook Driving Lever a!, $k7 Y 3 L, Jf- 1 
19 0068124 ' Ornamental Thread Hook 1'1*7r3 1 
20 004353 Screw(9/6440 x 7) lk*Y 1 

21 00681 25 OrnamentalThreadCarrierDriving Lever #tii) &+ f IJ 7 L, Jt- 1 
22 0068558 Ornamental Thread Carrier 1'1 $k*v 'I 7 1 
23 0041 80 Screw( 1 / 8 4 4  x 4.8) lk*Y 2 
24 0068346 Presser Foot Attach Piece(Right) # I f f 4  F m m  1 
25 0068347 Presser Foot Attach Piece(Left) # I f f 4  t-'a(E) 1 
26 004154 Screw(3/32-56 x 1.5) k * Y  4 
27 00681 21 Lower Knife -F%X 1 
28 3027 1 24 Lower Knife Clamp - F % X 9 5 > f  1 
29 001 227 Screw( 1 /8-44 X 3.8) lk*Y 1 
30 00681 17 Yielding Section Spring tj\@ I. J t ?r 1 

31 30271 21 Yielding Section tJ\Rs 
32 3027036 Presser Foot Spring Plate(Left) #=wf+(m 1 
33 3027037 Presser Foot Spring Plate(Right) #X&J 1 
34 0041 73 Screw(3/32-56 x 24) lk*9 2 
35 00681 20 Spring Plate Holder t J \ # x & J f ~ / t \ ) M '  1 
36 0068 1 87 Chip Guard F v 7 2 f - F  1 
37 3027087 Chip Guard Spring F Y ~ H - F X Y ' J  >7 1 
38 004166 Screw( 1 /8-44 x 3.2) lk*Y 1 

39-2 0068469 Lap Former(EXTRA) (Note 2) 5 Y 77*-?(%&&)(22) 1 
40 001 228 Screw(3/32-56 x 3.21 lk*Y 1 

1 302001 5 Carrier/Hook Driving Rod(Left), C. Set % P IJ P - 7 Y 3 Y F (Z)(@) 1 

15 0068 1 28 Canier/Hook Driving Lever Link %?'I7 - 7 * Y 3 L J C - ' I > / 3  2 

1 - 

( 39- 1 3021 120 Lap Former(Note 1) 1 

Ref. No. 41 to 52 See the following page. 

Note 1 : The width of the end : 5.0mm 
(El) %%(OH : 5.0mm 

Note 2 : The width of the end : I.9mm 
(E2) %%(OH : 1.9mm 



FD-62G-O2MS, 02MS-50, 02MS-50H EXCLUSIVE PARTS V?€7h@flB1% 1 5 

Ref.No Parts No. Description 8 %  Amt Req 
41 0068470 Lap Former Slide Block 5 Y 77 * -7f3 1 
42 0068471 Lap Former Slide Block Spring s'Y 77*-TWT* 1 

. 43 0041 82 sCrew(3/32-56 x 2.5) k * Y  2 
44 0068472 Lap Former Guide Plate(Lef%) Sr77*--31S-f  F=B(E) 1 
45 0068473 Lap Former Guide Plate(Right) S r l 7 * - 7 1 S 4  M(&) 1 

47 0068463 Sewing Cylinder CoverWpper) 9 'I >.frkh)T- 1 
48 00421 8 Screw(3/22-56 x 1.6) It*9 1 
49 3029009 Main Feed Dog(P=2.1 mm) #&%'I 1 
50 3029008 Differential Feed Dog(P=2.1 mm) m3'I 1 

51 0068474 Cloth Guide Plate 4jjj-f F 1 
52 302 1 087 Lap Former(Note 3) s Y 77 7t --s(;Y 3) 1 

46 004134 Screw( 1 /844  x 6.5) It+9 8 

Note 3 : The width of the end : 4.2mrn 
(B3) : 4.2mm 

FD-62G 



16 
FD-62G-02MS-5 1, 02h 
I 

<. 

5 

7 

....J* 

10 
? 

FD-62G-02MS-51 

;-52 

39-2 

! 



3
 

z i! 5 i P
 

n n 0
 

n ! n 

P
- 

m H
 

%
 

s Ki 

i e n. B 0 LL 
9 ci 8 r- I- N

 
0
 

m
 

?J 
F

 

F
 

n R
 

3
 

cn 
l- a 
a e w

 
>

 
cn 
3
 

0
 

x
 

W
 

cu m
 

- c;, z (v
 
0
 



FD-62G-02MS-51, 02MS-52 EXCLUSIVE PARTS V ~ € T ’ ~ S M B I ! &  1 6 

Description Ref.No Parts No. 6 %  Amt Req 
31 -1 3027 1 48 Yielding Section(O2MS-51) IJ\#f!I 1 
31 -2 30271 21 Yielding Section(02MS-52) IJ\#X 1 
32 3027074 Presser Foot Spring Plate(Left) #wsJ t*(E) 1 

tt8 S&J c* m 1 33 3027075 Presser Foot Spring Plate(Right) _ .  -- . .-, . -  - 

34 0041 73 Screw(3/32-56 x 2.4) k*9 2 
$ # W E J T * * ) W  1 

36 006t 

~~~~~ __ 

35 0068 1 20 Spring Plate Holder 4 

37 3027087 Chip Guard Sprina F r l f f - F X l Y > 3  
31 87 Chip Guard F Y l f f - F  

. -  
38 0041 66 S c r e w ( l / W  x 3.2) k*9 1 

~~~~ 

39-1 3021 1 20 Lap Former(Note 1) 5 *y 7 7 * - 3 (;Y 1 ) 1 
39-2 0068469 Lap Former(EXTRA)(Note 2) 5 Y 17 * - 3 (%SX&) (S2) 1 
40 001 228 Screw(3/32-56 x 3.2) k*Y 1 

41 0068470 Lap Former Slide Block T Y 1 7  *-33 1 
42 006847 1 Lap Former Slide Block Spring 5 *Y 17 it-T3JT* 1 
43 0041 82 Screw(3/32-56 x 2.5) lt*9 2 
4 4  0068472 Lap Former Guide Plate(Left1 7 i 1 7 * - - 3 f f + F & ( ~ )  1 
45 0068473 Lap Former Guide Plate(Right1 5Y177r-7ff-f F&(*) 1 . -  
46 0041 34 Screw(l/844 x 6.5) k*9 8 
47 0068463 Sewing Cylinder Cover(Upper) 9 9  >5fkh/\t- 1 
48 0042 1 8 Screw(3/22-56 x 1.6) lt*9 1 
49 0068474 Cloth Guide Plate 4jfrff-f F 1 
50 302 1 099 Presser Bar #as 1 

Note 1 : The width of the end : 5.0mm 
( 8 1 )  %#QI : 5.0mm 

Note 2 : The width of the end : 1.9mm 
(82) %%QI: 1.9mm 

FD-62G 



FD-62G-O3MR, 03MR-50, 03MS, 03MS-50(1) 
17 

5 4  

t 
t 'D-62G-03MR-50, 03MS-50 

15 

16 

I 

FD-62G 



FD-62W3MR 03MR-50, 03MS, 03MS-50 EXCLUSIVE PARTS(1) V l € 7 h @ M S Z ( l )  I 

Ref.No Parts No. Description a %  Amt R e q  
1 3020467 Tape Reel Support 7-79-MXiw 1 
2 007405 Screw(9/6440 x 10.3) k*9 2 
3 000568 Rubber Cushion Sfh3r93> 2 
4 0068428 Tape Reel Shaft 7 - 7 ' J  -)mi 1 
5 0001 45 Nut t r  t- 1 
6 001 1168 Tape Reel 7-79 --lk 2 
7 0068432 Tape Reel Spring F - 7 9 - h X 7 9 > Y  1 
8 003271 9 Collar(l0 x 16 x 6mm) h7- 1 
9 006434 Screw(9/6440 x 7.9) Jk*9 1 

10 3020466 Tape Guide T-7#4 F 1 

11 110012 Screw(M4-0.7 x 5) k*9 1 
12 0068426 Frame Chip Guard 7 L-fhFY7fl- F 1 
13 006843 1 Folder an 1 
14 001 203 Screw(9/64-40 x 4.5) Jk*9 2 
15 3029009 Main Feed Dog(P=21 mm) #sit9 1 
16 3029008 Differential Feed Dog(P=21 mm) B;i%9 1 

i 



18 
FD-62G-O3MR, 03MR-50, 03MS, 03MS-50(2) 

FD-62G-03MS. 03MS-50 

20 
/ 23 

21 
. 

1 9 9 1  
30 

. .. .,.- . 



FD-62G-03MR1 03MR-50, 03MS, 03MS-50 EXCLUSiVE PARTS(2) 9 I€jrIlrdW@i521(2) 1 8 

Ref.No Parts No. Description & %  Amt Req 
1 3027 1 02 Presser Foot C. Set3 Rtftr(S3) 1 
2 3027 1 00 Presser Foot C. Set 1 #tftr(S 1) 1 
3 009853 Screw( 1 1 /64-40 x 6.5) k*9 1 
4 0068346 Presser Foot Attach Piece(Right) Rtftrlfl4 F&6&) 1 
5 0068347 Presser Foot Attach Piece(Left) RrlS4 M(S) 1 
6 0041 54 Screw(3/32-56 x 1.5) lk*9 4 
7 00681 21 Lower Knife T % X  1 
8 3027 1 23 Lower Knife Clamp T % X 3 S > l  1 
9 001 227 Screw(l/8-44 x 3.8) k*9 1 

10 00681 17 Yielding Section Spring iJ\#tftrJW 1 

11 3027 1 20 Yielding Section IJ\#tftr 1 
12 004 1 80 Screw( 1 /W x 4.8) lk*9 1 
13 006B423 Presser Foot Spring Plate(D) (Left) #tftr&!f*(D)(E) 1 
14 0068424 Presser Foot Spring Plate(D)(Right) #tftr&Jf$(D)(&) 1 
15 0041 73 Screw(3/32-56 X 24) lk*9 2 
16 0068 1 20 Spring Plate Holder #tftr&Jf**)l/.fr 1 
17 0068425 Chip Guard FY7H-F 1 
18 3027687 Chip Guard Spring F Y 7 H - F X 7 9 Y Y  1 ”  
19 0041 66 Screw(l/8-44 x 3.2) k*9 1 
20 0068553 Needle Clamp(6.0) *k% 1 

21 000393 Pin c> 5 
22 0068559 Stitch Plate *& 1 
23 0068560 Stitch Plate Tongue w m  1 
24 30200 1 5 1 
25 0068 1 48 Carrier/Hook Driving Rod(Left) .f97 - 7Y3UYF:(E:) 1 
26 001 174 Screw(9/64-40 X 10.3) lt*9 2 
27 006855 1 Rod Ball(Left) El ‘Y FS(E) 1 
28 00685 5 2 Carrier/Hook Sleeve Lever .f97 * 7 ~ 9 X 9 - 3 b J f -  1 
29 000347 Nut t r  b 1 
30 3027 1 06 Presser Foot C. Set3 #tftr(#&3) 1 

31 3027 1 04 Presser Foot C. Set1 #I(#& 1) 1 
32 3027023 Presser Foot Spring Plate(Left) #=&I f*(E) 1 
33 3027024 Presser Foot Spring Plate(Right) #tftr&! f*(&) 1 

Carrier/Hook Driving Rod(Left), C. Set % f ‘J 7 - 7 Y 3 El ‘Y F (&)(#&) 



8 

L- 



FD-62G-O6MR, 06MR-50 EXCLUSIVE PARTS(1) Y ~ € T h @ ~ @ t % ( 1 )  1 9 

Ref.No Parts No. Description a 4 i  Amt Req 
1 302 1 023 Knife Holder Guide Collar. C.-gt + % X l t \ l k 9 f l 4  FkJT7-m) 1 
2 302 1 02 1 Knife Holder Shank Support + % X * ) t 9 9 / t .  993 1 
3 00681 81 Knife Holder Spring k% X*dL9lT* 1 
4 302 1 022 Knife Holder Guide Collar +%Xrn,L.pfl-r Fh5- 1 
5 0041 85 Screw(9/64-40 x 7.2) k*9 1 
6 0068 1 80 Knife Holder Shank k%xl t \w9 / t . y9  1 
7 302O47 1 Sewing Head Cover(Front) ' J - - f 9 7 4 \ Y  FMhJT- 1 
8 3021 026 Frame Chip Guard Bracket 7 L-AFr 7fl- F-.a+$.a 1 
9 001 175 ScreW(9/64-40 x 8) k*9 2 

10 000322 Nut * t r  t- 2 

11 302 1 025 Frame Chip Guard Support 7 l / - A F r 7 f l -  FSS 1 
12 302 1 024 Frame Chip Guard 7 l/-AFfr 1fl- F 1 
13 001 203 Screw(9/64-40 x 4.5) J&w 2 
14-1 3021 120 Lap Former(Note 1) 5~17*- -3 (%1)  1 

15 3021 033 Lap Former Slide Block 5Y17*--3& 1 
16 0041 72 Screw(3/32-56 x 3.4) k*9 1 
17 001 228 Screw(3/32-56 x 3.2) k'* 9 1 
18 006847 1 Lap Former Slide Block Spring TY 1 7 * - - 3 & J C *  1 
19 0041 82 Screw(3/32-56 x 25) k*9 1 
20 0068473 Lap Former Guide PlatetRight) Srf7* - -3 f l4  F&(&) 1 

14-2 302 1 087 Lap FormerJExfRA)(No* 2) 5 Y 17 * --3(wZg)(2k2) 1 

21 0068472 Lap Former Guide Platekeft) 5 r  17 *--3fl+ F&(E) 1 
22 0068463 Sewing Cylinder Cover(Upper) 9 9  99kkJlC- 1 
23 0041 34 Screw( 1 /844 X 6.5) k*9 8 
24 00421 8 Screw(3/32-56 x 1.6) k*9 1 
25 3020473 Knife Driving Lever k% x LjC- 1 

Note 1 : The width of the end : 5.0mm 
(Sl) 5Wi@W : 5.0mm 

Note 2 : The width of the end : 4.2mm 
(S2)  %M@Q : 4.2mm 



20 

31 
32 



FD-62G-O6MR, 06MR-50 EXCLUSIVE PARTS(2) V?€T'heM%&(2) 20 

Ref.No Parts Na Description a 4 3  Amt Req 
1 3027052 Presser Foot C. Set3 #=(a331 1 
2 3027054 Presser Foot, C. Set1 #I(@ 1) 1 
3 009853 Screw(l1/6440 x 6.5) lk*9 1 
4 0068 1 27 Carrier/Hook Driving Segment ,?'I7 ' 7Y34?7%Yt- 1 
5 00681 28 Camer/Hook Driving Lever Link %?'I7 - ~ * Y ~ L J C - ' J Y ! ~  2 
6 0068 1 29 Link Pin 'I Y 3  CY 4 
7 0041 72 Screw(3/32-56 x 3.4) lk39 4 
8 0068 1 26 Thread Hook Driving Lever %'I M 7  3 L JC- 1 
9 0068 1 24 Ornamental Thread Hook %'1*7r3 1 

10 004353 Screw(9/64-40 x 7.2) k * Y  1 

11 0068 1 25 OrnamentalThreadCarrier Driving Lever I 'I ? 'I 7 LIT- 1 
12 0068 1 23 Ornamental Thread Carrier B'I*+?'I7 1 
13 0041 80 Screw (1 /&44 X 4.8) k*9 2 
14 0068346 Presser Foot Attach Piece(Right) #=ff4 F&(&) 1 
15 0068347 Presser Foot Attach Piece(Left) F&(&) 1 
16 0041 54 Screw(3/32-56 x 1.5) lk*9 4 
17 00681 21 Lower Knife -F%X 1 
18 3027062 Lower Knife Clamp -F%(x35YY 1 
19 001 222 Screw( 1 /844 x 3.8) k*9 1 
20 00681 17 Yielding Section Spring h # X /  v* 1 

21 302701 0 Yielding Section ) J \ # I  1 
22 3027058 Cloth Guide Plate *ff- f  F 1 
23 004 1 82 Screw(3/32-56 x 2) k * Y  2 
24-1 3027056 Presser Foot Spring Plate(Left) @=wT*(m 1 
24-2 3027039 ResswFootspringPlate(Left)(Short)O #XEJC*(&3(B)(%SR) 1 
25-1 3027057 Presser Foot Spring Plate(Right) #X&JC*(&) 1 
25-2 3027040 PresserFwtSpin@ate(Right) (Short)(ucIRA) #=&I C* (6) (%)(1928) 1 
26 004 1 73 Screw(3/32-56 x 2.4) lk*Y 2 
27 0068 1 20 Spring Plate Holder #=&IC**n# 1 
28 3027009 Chip Guard F r 7 f l - F  1 
29 3027087 Chip Guard Spring F Y Y k f - F X l ' I Y 7  1 
30 0041 66 Screw( 1 /&44 x 3.2) k*9 1 

31 302901 4 Main Feed Dog(P=2.1 mm) #&%'I 1 
32 30290 1 8 Differential Feed Dog(P=2.1 mm) mzt 'J 1 
33 302801 3 Stitch Plate(Difference : 1 .Omm) H&(@S 1 .Omm) 1 
34 0068491 Stitch Plate Tonaue *#m 1 



FD-62G-O7MS, 07MS-1 
21 

1 

2 37i!l ‘--.d 

/ 9‘ 

46- 

1 

I 

57 

i 5 5  
I 

59 . -  

I FD-62G-07MS-1 
60 

I 1 

I E X T R A  PARTS 

62 

IACCESSORY PARTS 1 



FD-62G-O7MS, 07MS-1 EXCLUSIVE PARTS 

Ref.No Parts No. Description Amt Req 
1 0068553 Needle Clamp(6.0) *lt% 1 
2 000393 Pin I?> 5 
3 302 1 096 Presser Foot Guide(Left) #xff4 F(E) 1 

5 00681 48 Carrier/Hook Driving Rod(Left) %?'I7 * 7Y9U*YF(&) 1 
6 001 174 Screw(9/64-40 x 10.3) lt*9 2 
7 0068551 Rod Ball(Left1 Y FpJt(E) 1 

4 30200 1 5 Carrier/Hook Driving Rod(Left), C. Set %t. 'I 7 * 7 Y 3 El Y F(E)(@) 1 

. .  
8 0068552 Camer/Hook Sleeve Lever +PIJJ  - 7~3X'J-ybjT-  1 
9 000347 Nut tr b 1 

10 302 1 093 Knife S u m r t  +%XVt,tt- b 1 

11 3027 1 09 Presser Foot C. Set3 #gI.(#R3) 1 
12 3027 1 07 Presser Foot #= 1 
13 009853 Screw( 1 1 /W x 6.5) k*9 1 
14 00681 27 Carrier/Hook Driving Seqment %?'I7 7 r 3 t 7 % > b  1 - -  
15 0068 1 28 Carrier/Hook Driving Lever Link % t Y 7  a 7~3bJP-9119 2 - 
16 00681 29 Link Pin 'J 93 I?> 4 
17 0041 72 Screw(3/32-56 x 3.4) lk*9 5 
18 00681 26 Thread Hook Driving Lever I 'I *7 *Y 3 LIT- 1 
19 302 1 692 Top Cover Thread Hook I'I*7r3 1 
20 004353 Screw(9/64-40 x 3 lt*9 1 

21 00681 25 Carrier Driving Lever @i 'I *% t. 'J 7 LIT- 1 
22 0068558 Top Cover Thread Carrier @i'JjYr%f 'J 7 1 
23 0041 80 Screw(l/8-44 x 4.8) k*9 2 
24 0068346 Presser Foot Attach PiedRight1 pJlX2f-f FECG, 1 
25 3027079 Presser Foot Attach Piece(Left) #xfl4 F&E) 1 
26 0041 54 Screw(3/32-56 x 1.5) lt*9 4 
27 0068 1 2 1 Lower Knife -F%X 1 
28 3027 1 24 Lower Knife Clamp - F % X 3 S > l  1 
29 001 227 Screw( 1 / 8 4 4  x 3.8) lt*9 1 
30 0068117 Yielding Section Spring iJ\#x/T+ 1 

31 3027 1 22 Yielding Section JJ\#x 1 
32 3027077 Presser Foot Spring Plate(Left)(Short) #X%/T3:(S)(B) 1 
33 3027078 Presser Foot Spring Plate(Right1 (Short)#~&JT?t(G)($Sl 1 
34 0041 73 Screw(3/32-56 x 24) lk*9 1 
35 0068 1 20 Spring Plate Holder #XEJT**)W 1 
36 3020093 Chip Guard Plate 9 Y I#- F& 1 
37 001 230 Screw(3/32-56 x 3.8) lt*9 1 
38 3020092 Chip Guard T t G I f f - F  1 
39 3027087 Chip Guard Spring T Y I f f -  F l W  1 
40 0041 66 Screw( 1 /8-44 x 3.2) lt*9 1 

Ref. No. 41 to 62 See the following page. 



FD-62G-O7MS, 07MS-1 EXCLUSIVE PARTS 

Ref.No Parts No. Description Amt Req 
41 30280 1 2 Stitch Plate 1 
42-1 0068560 Stitch Plate Tongue w t m  1 
42-2 3028004 Stitch Plate Tongue(EXTRA) .St&rn(R&G) 1 
43 0041 82 Screw(3/32-56 x 2) lt*Y 2 
44 302901 5 Differential Feed Dog @%'I 1 

Main Feed Dog #sf 'J 1 
#m@ 1 

45 302901 6 
46 3021 097 Presser Bar 
47 3021 091 Lap Former 5 Y 17 7t -7 1 
48 001 228 Screw(3/32-56 x 3.2) lt*Y 1 
49 0068470 Lap Former Slide Block 5Y17 it-72 1 
50 006847 1 Lap Former Slide Block Swina 5Y177t--T&jT* 1 

51 0068472 Lap Former Guide Plate(Left) 5 Y 17 7t-79jd r=&(E) 1 
52 0068473 Lap Former Guide Plate(Right) ?~777t-w5f Mi(&) 1 
53 0041 34 Screw( 1 /8-44 x 6.5) lt*9 8 
54 0068463 Sewing Cylinder Cover(Upper) P 'I >Y+l-J/T- 1 
55 0042 1 8 Screw(3/32-56 x 1.6) lt*9 1 
56 3020477 Sewing Cylinder P ' J > 9  1 
57 302 1 090 Stitch Plate Stay @t@Slft= 1 
58 007627 Screw(M4-0.7 x 6) lk*Y 2 
59 302 1 094 Sewing Cylinder Cover(Front) 9 'I >YrnkJjT- 1 
60 3029305 Looper &-IT 1 

61 30280 1 7 Stitch Plate #t@ 1 
62 302901 7 Main Feed Dog(P=1.8mm) &%'I 1 
63 3027070 Presser Foot'Spring Plate(Left)(Long) #X&lT+(&)(fE) 1 
64 302707 1 Presser Foot Spring Plate(Right) (Long) RX@lT*(&)(S) 1 



FD-62G-1 ZMR, 12MS 
22 

' I  
24 

I l l  
2322 18 13 

21 



FD-62G-l2MR, 12MS EXCLUSIVE PARTS ttl€?vA!mi%& 22 

Ref.No Parts No. Description a %  Amt Req 
1-1 3027 140 Presser Foot C. Set3(12MR) #XI(;tC13) 1 
1 -2 3027 1 43 Presser Foot, C. Set3( 1 2MS) #33Q3) 1 
2-1 30271 10 Presser Foot( 1 2MR) #x 1 
2-2 3027 1 13 Presser Foot( 1 2MS) #l: 1 
3 009853 Screw( 1 1 /64-40 x 6.5) Jk*9 1 
4 00681 27 Carrier/Hook Driving Segment + r l J 7  - 7~3-t?9%2t- 1 
5 00681 28 Camer/Hook Driving Lever Link %r'IJ  - 7 s y 3 L J C - ' 1 2 3  2 
6 00681 29 Link Pin 'I23c2 4 
7 0041 72 Screw(3/32-56 x 3.4) k*9 4 
8 0068 1 26 Thread Hook Driving Lever 116 'I *7 Y 3 LJC- 1 
9 0068 1 24 Ornamental Thread Hook 116 'I $67 Y 3 1 

10 004353 SCrew(9/64-40 x 7) k*9 1 

11 00681 25 OrnamentalThreadCarrierDriving Lever 111 *%r 'J J LIT- 1 
12 00681 23 Ornamental Thread Carrier 111*%t.'IJ 1 
13 0041 80 Screw( 1 /844 x 4.8) Jk*Y 2 
14 0068346 Presser Foot Attach Piece(Right) #=AM I..&(&) 1 
15 0068347 Presser Foot Attach Piecekeft) lY1;tf-f FEE)  1 
16 0041 54 Screw(3/32-56 x 1.5) Jk*9 4 
17 0068 1 2 1 Lower Knife -F%X 1 
18 3027 1 24 Lower Knife Clamp - F % X 3 5 2 l  1 
19 001 227 Screw( 1 /844 x 3.8) Jk*9 1 
20 00681 17 Yieldinta Section SDrina 4 \ # I / C *  1 

21 3027 1 46 Yielding Section ' MVx 1 
22 3027 1 47 Cloth Guide Phte *#-f F 1 
23 0041 82 Screw(3/32-56 X 2.5) Jk*9 2 
24 3027 1 44 Presser Foot Spring Plate(bft) #X&J C * ( a  1 
25 3027 145 Presser Foot Spring Plateflight) #=&I t* (73 1 
26 0041 73 Screw(3/32-56 x 2.4) kit9 2 
27 0068 1 20 Spring Plate Holder #X&JCMK)kY 1 
28 0068 1 87 Chip Guard FV1;tf-F 1 
29 0068 1 89 Chip Guard Spring F*yy;tf- FJC* 1 
30 0041 66 Screw( 1 /844 x 3.2) k*9 1 

31 3021 120 Lap Former 5 Y l 7 7 t - T  1 
32 0041 72 Screw(3/32-56 x 3.4) Jk*9 1 
33 001 228 Screw(3/32-56 x 3.2) lt*9 1 
34 0068470 Lap Former Slide Block 5Y777t-73 1 
35 006847 1 Lap Former Slide Block Spring 5 Y 17 7t--3&Jf* 1 
36 0068472 Lap Former Guide Plate(Left) 5 Y 17 7t--3;tf-f F&(Z) 1 
37 0068473 Lap Former Guide Plate(Right) 5r77*--3;tf-f Fa(&) 1 
38 0041 34 Screw( 1 /844 x 6.5) Jk*9 8 
39 0068463 Sewing Cylinder Cover(Upper) 9 'I 2YkjJJC- 1 
40 0042 1 8 Screw(3/32-56 x 1.6) Jk*9 1 

41 30290 1 9 Main Feed Dog @%'I 1 
42- 1 302801 5 Stitch Plate( 12MR) He 1 
42-2 30280 1 6 Stitch Plate( 1 2MS) HE 1 

FD-626 



FD-62G-l2HR, 1 ZHS(1) 
23 

34 
33 





24 
FD-62G-1 ZHR, 1 ZHS(2) 

r 
i 

1 
2 

8 

11 9 

10 

12 



FD-62G-l2HR, 12HS EXCLUSIVE PARTS(2) VI~S+~LIBR~BG(~) 24 

Ref.No Parts No. Description 8 %  Amt Req 
1 3020065 Knife Holder Guide Coller. C. Set +%X*)L9’tf-r Fh5-m) 1 
2 0068348 Knife Holder Shank Support k% X j W L - 9 9  B > 3 3 1 
3 00681 81 Knife Holder Spring 1% XiIi)LY)W 1 
4 0068 1 82 Knife Holder Guide Collar +%X*)LY‘ff-r Fh5- 1 
5 0041 85 Screw(9/64-40 x 7.2) lt*9 1 
6 3021 113 Knife Holder Shank +%X*)LY9t>3 1 
7 0041 81 Screw(3/32-56 x 3.6) lt*Y 1 
8 3021 1 12 Knife Support 1%XV*- b 1 
9 3021 11 1 Upper Knife k % X  1 

10 3021 114 Knife Holder 1% X i t i h Y  1 

11 0041 71 Screw(3/32-56 x 13) lt*9 2 
12 003635 !Screw( 1 /4-40 x 6) Jk*9 1 

i 



25 
FD-62G-15MS 

0 -  

I 

I 

2 
6 



FD-62G-15MS EXCLUSIVE PARTS 

Ref.No Parts No. Description 8 %  Amt Req 
1 3021 180 Feed Drive Eccentric, C. Set % I J l @ U  Y F(%) 1 
2 3021 181 Feed Drive Eccentric(Upper), C. Set %'I if;r@U Y F(k)(#d) 1 
3 3021 182 Feed Drive Eccentric Ball %lJ rn@faIWzY 1 
4 003638 Screw( 1 1 /6&0 x 4) lt*9 2 
5 3020028 Feed Lift Connection(Upper) %1J+7;U Y F(k) 1 
6 -004.441 Screw(ll/64-40 x 1 6) lt*9 2 
7 000356 . Nut(Lift-handed Screw) tr t-(Z*97 2 
8 30201 12 Feed Drive Eccentric Connecting Rod %'I if;r@U Y F%&%$ 1 
9 3020059 Feed Drive Eccentric(Lower). C. Set %'I@@U Y Fm(#d) 1 
10 3020046 Feed Drive Connection Ball %lJTKI@U~~ MR 1 

FD62G 



26 
FDL-4 DEVICE 

1 

12 

12 

2 
-6 

22 

13 

23 
I 



FDL-4 DEVICE FDL-4 E m  26 

Ref.No Parts No. Description 8 4 3  Amt Req 
1 302 1 083 FDL4 Device, C. Set FDL4SFl(B) 1 
2 302 1 084 Presser Foot Lifter Cylinder, C. Set # X # W 9  'I >Ym) 1 
3 302 1 085 Cylinder Bracket 159r b 1 
4 120029 Screw(MSl.25 x 15) k * Y  2 
5 1 260000 Cylinder Holder )$ll#W9/?r >mfW 1 
6 00621 9 Screw(M4-0.7 x 30) k*Y 2 
7 1091 082 Air Cylinder #S#W>/II>Q 1 
8 00 1 2029 Presser Lifter Holder #SSbY*)LY 1 
9 00 1 2030 Presser Lifter Holder Pin ##W#bY*lLQlf> 1 

10 0033024 Retaining Ring x b rl'l >7 2 

11 001 0055 Connector( & 4-PT1/8) J*39 4 
12 1096029 Air Tube(4 x 25mm)(Black) IP+ 1 - 1(S) - 
13 0033939 Hose Band (1 /4 inch) TtK-XIW F 1 
14 0010108 Hose Union lf \-X117t> 1 
15 1097009 Regulator L q 1 L - 9  1 
16 110017 Screw(M5-0.8 x 16) lt*Y 2 
17 000600 Spring Washer X l 9  >77 Y 9 f 2 
18 000426 Washer 7 Y 9 f  2 
19 1253240 Regulator Support LYZlL-9afMi 1 
20 006905 Wood Screw( d 5.1 x 20) **Y 2 

21 00 1 0264 Connector( & 6-1 /4) J3t3.p 1 
22 1096030 Air Tube(6 x 4mm) (Black) I7F 1 -?(a) - 
23 1090121 Solenoid Valve, C. Set rt&#rn 1 
24 00 1 0263 Connector( d &PT1/8) 1*39 1 
25 1097007 Silencer V-fL>t) 2 
26 001 01 20 Solenoid Valve taSF 1 
27 1200235 Cord(S) J- p(S) 1 
28 009937 Wood Screw(& 3.8 x 20) **Y 2 



e k 

i 

a 27 

1 c1 
AC2 
L l  AC3 

22' 
42-1 37 

-38 
41 



AC DEVICE AC 27 

Ref.No Parts No. Description E 4 3  Amt Req 
1-1 302990 1 AC1 Device, C. Set AC1 SB(&) 1 
1 -2 3029908 AC1 Device, C. Set(for RF Device) AC1 i%m(#A)(RFSfaH) 1 
2- 1 3029902 AC2 Device, C. Set AC2 SB(#I) 1 
2-2 3029909 AC2 Device, C. %(for RF Device) AC2Sm($B)(RF!&BM) 1 
3- 1 3029903 AC3 Device, C. Set AC3%3W@) 1 
3-2 30299 1 0 AC3 Device, C. Set(for RF Device) AC3S#(&)(RFSmM) 1 
4 1096030 Air Tube(6 x 4mm)(Black) Z7F 1 -I(%) - 
5 109401 0 Elbow Connector( & 6-M5) Z)Lc,tt=l3t3 9 1 
6 000623 Gasket ltYS> 1 
7 1091 028 Air Cylinder Z 7 9 Y > 5 f  1 
8 302 1 036 Cutting Head k % X  1 
9 3001 101 Cylinder Holder 9 'I >rnf3b 1 

10 001 923 Screw(9/64-40 x 14) lt*9 4 
11 000532 Washer 7 r 9 v  4 
12 000644 Spring Washer X7Y >77Y9/tr 4 
13 000335 Nut * Y  b 4 
14-1 3021 01 5 Cylinder Holder Support 9 I J  >Ql!lf33ZX& 1 
14-2 3021 031 Cylinder Holder Support(for RF Device) 9 'I > m f 3 3 Z X & ( R F S m H )  1 
15 3021 01 6 Cutting Head Anvil T % X  1 
16 110009 Screw(M4-0.7 x 8) k3t9 2 
17 1097009 Regulator LY1b-9 1 
18 1253240 Regulator Support l/+zb-.frl!lf3& 1 
19 11001 7 Screw(M5-0.8 X 16) k3t9 2 
20 000600 Spring Washer x79 >77Y91p 1 
21 000426 Washer 7 r 9 v  2 
22 006905 Woad Screwc& 5.1 x 20) *3t9 6 
23 0033939 Hose Band( 1 /4 inch) iIi-XjW F 1 
24 001 0 108 Hose Union Jt\--XILr*> 1 
25 00 1 0264 Connector(d 6-PT1/4) II+3J.fr 1 
26 
27 10901 64 Solenoid Valve, C. Set sa#(s) 1 
28 001 01 20 Solenoid Valve *@A 1 
29 OW937 Wood Screw(& 3.8 x 20) *?rY 2 
30 001 0263 Connector( & 6-PT1/8) II?r3.fr 1 
31 00101 19 Seal Plug % 3 5 Y 5 7  1 
32 00 1 0263 Connector( & 6-PT1/8) II3t3.fr 1 
33 00 1 0869 Cord(B) 3- F(B) 1 
34 001 1 709 Control Box Stay Il,tt Y 3 X X f  4 2 
35 1249087 Control Box, C. Set M@SB(&) 1 
36 001 1 340 Control Board 8JlSE 1 
37 001 0565 Knee Switch, C. Set %X-r Y F(&) 1 
38 0092232 Knee Switch Holder %X-r'Ym!&t& 1 
39 00 1 0564 Knee Switch %X-r*YF 1 
40 30003 1 Washer 7Y9-P 4 
41 100038 Wing Nut - f s W - r  b 2 
42- 1 001 1943 Power Cord(for 100 Voltage) sii2- F(l00VM) 1 
42-2 001 1944 Power Cord(for 200 Voltage) si iz-  F(2OOVM) 1 
42-3 001 1945 Power Cord(for 220 Voltage) *s2 - F (220V M) 1 
424 001 1 946 Power CordIfor 380 Voltage) =I- F(380VM) 1 
43 1200039 Cord(G) II- F(G) 1 
44 300033 Spring Washer X I Y > 7 7 Y 9 ?  2 
45 0069 1 0 Wood Screw(b6.8 x 26) *3t9 2 



28 
I 

ACl /SC3 DEVICE( 1 ) 

I 

\ 

21 .Ire 15 

24 

25 

h.. 

FD-62G 



ACl/SC3 DEVICE(1) A C l / S C 3 S f f ( l )  28 

Ref.No parts No. Description a %  Amt Req 
1 3029950 AC1 /SC3 Device, C. Set AC 1 /SC3 %m(@) 1 
2 3029903 AC3 Device, C. Set AC3 Sff (#€I) 1 
3 3021015 Cylinder Holder Support 9 'I >rniW31& 1 
4 00 1 923 Screw(9/64-40 x 14) Jk*9 4 
5 000532 Washer 7 Y P B  6 
6 000644 Spring Washer XI') >Y7r  99 4 
7 000335 Nut tr c- 4 
8 1091 028 Air Cylinder X 7 L ' I > 4  1 
9 3001 101 Cylinder Holder L ' J  2mfW 1 

10 302 1 036 Cutting Head l % X  1 

11 3021 01 6 Cutting Head Anvil -F%X 1 
12 110009 Screw(M44.7 x 8) lt*9 2 
13 000623 Gasket )tv%> 1 
14 109401 0 Elbow Connector( 4 6-M5) ZlL/tt 3*39 1 
15 302 1 007 Suction Pipe, C. Set2 aA$(@2) 1 
16 302 1 005 Suction pipe Support aAm!ME 1 
17 001 132 Screw(9/64-40 x 14.7) Jk*9 2 
18 3021 OOO Suction Pipe Unit =ern1 1 
19 005000 Screw(9/64-40 x 5.7) Jk*9 1 
20 1096001 Vinvl Tube136 x 30 x 200mm) I?=-Wf-i7 1 

21 107001 7 Bundler(Smal1) 3RWW F(/J\) 2 
22 00 1 0263 . Connector( 46-PT1/8) 3*39 3 
23 001 0084 Speed Controller xc- F 3 > c- a--$ 1 
24 001 0264 Connector( 4 &PT1/4) 3*39 2 
25 001 0 1 42 T-Joint( 4 2-PT1/4) T 3 * 3 9  1 
26 001 01 08 Hose Union( 4 8-PT1/4) 7ti-XLz*> 1 
27 10901 64 Solenoid Valev, C. Set rtaatms) 1 
28 001 01 20 Solenoid Valve ma# 1 
29 001 0869 Cord(B) 3- F(B) 1 
30 009937 Wood Screw(6 3.8 x 20) **9 2 

31 001 01 19 Seal Plug %3?759 1 
32 001 0263 Connector( 4 6-PT1/8) 3*39 1 
33 1298000 Air Valve, C. Set 17) flL Irn) 1 
34 0033938 Collar(6.4 x 13 x 9mm) X7'JVL?#@)'i*h 5- 1 
35 005040 Screw(l1/64-40 x 8.5) Jk*Y 5 
36 0033937 Return Spring 37)flL?*aI'i* 1 
37 0033936 Air Valve Holder 17)tlLrnftW 1 
38 0033935 Air Valve Stop XJ/C)L?X b v J f  1 
39 000334 Nut tr c- 1 
40 005505 Adjusting Screw( 1 1 /64-40 X 16) 1@*9 .1 

41 10901 33 TAC Valve, C. Set TAC )tlL?(@) 1 
42 00 1 0052 TAC Valve TAC ItlL? 1 
43 000623 Gasket )tv%> 2 
44 00101 12 Joint li 2 
45 0033939 Hose Band *-x/t> F 1 
46 1096030 Air Tube(6 x 4mm)(Black) 1 -I(#) - 



29 

.. '. 
L6 ;/- ,' 

l o  

15- 

\ 

FD-62G 



AC1 /SC3 DEVICE(2) ACl/SC3 Eff (2) 29 

Ref.No Parts No. Description b i g  Amt Req 
1 1097009 Regulator LqZL-9 1 
2 110017 Screw(M5-0.8 x 16) k*9 2 
3 000600 Spring Washer X79>97Y9? 2 
4 000426 Washer 3Y9/p 2 
5 1253240 Regulator Support by1 L-9rnf-w 1 
6 006905 Wood Screw(& 5.1 X 20) **9 6 
7 001 1 709 Control Box Stay @J@ltCY3XXP-f  2 
8 1249087 Control Box, C. Set @!@SIR@) 1 
9 001 1340 Control Board #JlW!!4E 1 

10 001 0565 Knee Switch. C. Set I X - f Y F r n )  1 

11 001 0564 Knee Switch E X - f Y F  1 
12 30003 1 Washer 7r9-V 4 
13 300033 Spring Washer X 7 l J  >Y7r9? 2 
14 100038 Wing Nut F s 3 9 - r  b 2 
15 0092232 Knee Switch Molder I X - f ' Y F r n M &  1 
16 0069 1 0 Wood Screwtd 6.8 x 26) *=&9 2 .. 

F D 6 X  



SC3 DEVICE 
I 

! 

13 

15 

@" q'* 
10 

21 

23 '2" 



SC3 DEVICE sc3 sff 30 

Ref.No PartsNo. Description a %  Amt Req 
1 302991 9 SC3 Device. C. Set S C 3 S ~ ( ~ 1  1 
2 302 1 007 Suction Pipe, C. Set2 sa;h(rr(@Z, 1 
3 3020472 Suction Pipe Support sa;hBrnf$& 1 
4 001 132 sCrew(9/64-40 x 14.7) k*9 2 
5 000532 Washer 7 Y 9 V  2 
6 3021 000 Suction Pipe Unit sa;h(rrrn) 1 
7 005000 sCrew(9/64-40 x 5.7) k;P9 1 
8 1096001 Vinyl Tube(36 x 30 x 2000mm) I3z-lL)t-f  I 1 
9 107001 7 Bundler(Smal1) SWW WJ\) 2 

10 1096030 Air Tube(6 x 4mm)(Black) X7F 1 - 3%) - 

11 001 0263 Connector( &6-PT1/8) 3*99 2 
12 001 0084 Speed Controller XC-PZJYbR--s 1 
13 1298000 Air Valve, C. set X Y I f l L l ( r n  1 
14 0033938 Collar(6.4 x 13 x 9mm) h9- 1 
15 005040 Screw(l1 j64-40 x 8.5) k;P9 5 
16 0033937 Return Spring X?JtlL3#m)G= 1 
17 0033936 Air Valve Hdder X 7 N L r n # &  1 
18 0033935 Air Valve Stop X 7 ) t l L f X  b r / f  1 
19 000334 Nut t r  b 1 
20 005505 Adjusting Screw( 1 1 /64-40 x 16) mm*9 1 

21 10901 33 TAC Valve, C. Set TACICILJ(@) 1 
22 001 0052 TAC Valve TAC Jfh? 1 
23 000623 Gasket JtY%> 2 
24 001 01 12 Joint #If!+ 2 
25 0033939 Hose Band( 1 /4 inch) f i - X J W  F(l/44>F) 1 
26 001 01 08 Hose Union *-XI=$> 1 
27 1097009 Regulator l/#zl/-9 1 
28 110017 Screw(M5-0.8 x 16) k*9 2 
29 000600 Spring Washer X 7 ' J  >77 Y 9 v  2 
30 000426 Washer 7r9a 2 

31 1253240 Regulator Support L+zL-9rnfYtE 1 
32 006905 Wood Screw( 5.1 x 20) **9 2 
33 001 0264 Connector( & 6-FTl/4) l*99 1 

F M X  



31 

1 

5 
4 ...A 

2 
17 

1 8 - 8  



RF DEVICE 31 

Ref.No Parts No. Description # %  Amt Req 
1 3029907 RF Device. C. Set RFW#f#\ 1 - --..-I 

2 0068456 Supplementary Presser Foot C. Set 1CijltbRI(#) 1 
3 0068453 Supplementary Presser Foot Holder SltbR13 1 
4 000334 Nut t v  t- 1 - _ .  
5 001 156 Screw( 1 1 /64-40 x 1 3.3) k*9 1 
6 004208 Adjusting Screw(5/16-24 x 9) aB*9 1 
7 nnm - 

- 

- 

,,,3117 Yielding Section Spring hRrJW 1 
8 0068452 Supplementary Presser Foot Pin 1 C i j l t b h R I l 9  1 
9 0041 80 Screw( 1 /8-44 x 4.8) k*9 1 

10 006845 1 Supplementary Presser Foot Il tbRI 1 

11 004207 Screw(M2-0.4 x 2.5) k*9 1 
12 302 1 028 Supplementary Feed Dog Plate 1Cijltb%Y& 1 
13 120009 Screw(MCO.7 x 1 2) k*9 2 
14 001 1 23 Washer -717 9t-J 2 
15 302 1 029 Supplementary Feed Dog PlateSupport #ltbS?i 'I &$Str 1 
16 001 175 Screw(9/64-40 x 8) k*9 1 
17 302 1 030 Supplementary Feed Dog Cover #ltb%Y hJT- 1 
18 007006 Screw(9/64-40 x 4) k*9 1 
19 0068449 Supplementary Feed Dog ?w#S?iY 1 
20 009 1 50 Screw(l1/6440 x 11) lt*9 1 

21 9620208 Hexagonal Wrench(3mm) 6 & b > F  1 



1 

32 

I 

15- 



AC16, RF/AC16 DEVICE(1) AC 1 6, RF/AC 1 6 SB (1 ) 3 2 

Ref.No Parts No. Description i s %  Amt Req 
1 1 090 1 06 Regulator/Solenoid Valve, C. Set L+zL-9 - *aitt#(m 1 
2 001 0 108 Hose Union( u5 8 x 1 /4) *-xzrit> 1 
3 001 01 42 T-Joint( 4 6-PT114) T#* 1 
4 001 0264 Connector( 4 6-PT1/4) 3+39 2 
5 1097009 Regulator LYzL-9 1 
6 110017 Screw(M5-0.8 x 8) k+9 2 
7 009973 Screw(M5-0.8 x 10) lk+9 4 
8 000600 Spring Washer X l ' J  >9'7 Y 9 v  6 
9 000426 Washer 3r9v  6 

10 302 1 045 Solenoid Valve Support aa#mME 1 

11 1095004 Speed Controller Xlf-FJ=/bU-5 1 
12 1090099 Solenoid Valve(0range) 8a#(it L/ >97 1 .  
13 1 09005 1 Solenoid Vahre(B1ue) 8LGlfJF(*) 1 
14 00 1 0267 Elbow Connector( 4 6-PT1/4) rlkrtt33t3 9 1 
15 1096030 Air Tube(6 x 4mm)(Black) I. 79 1 -I(#) - 
16 00 1 0289 T-Connector( 4 WT1/4) T13t3.p 1 
17 1094037 Y-Connector(4 4-PT1/4) Y 3 3 t 9 . p  1 
18 001 1795 Wrapping Band(2.3 x 92) XWC> F 1 
19 1096029 Air Tube(4 x 2.5rnrn)(Black) I. 7F 1 -I(%) - 
20 001 001 8 Bamboo Joint( 4 3.345) Jt>Ilgr* 4 

21 000623 Gasket )TY%> 4 
22 00 1 0054 Speed Controller X k f -  FII> b U--s 2 
23 009768 ScI.ew(M3-0.5 x 30) .lH 9 2 



33 

23 

C .  

. 
0 

r 
c 

0 

c 

> 



AC16, RF/AC16 DEVICE(2) AC16, RF/ACl6  %!iff (2)33 

Ref.No Parts No. Description 3 %  Amt Req 
1 1090094 Solenoid Valve, C. Set *PA(@) 1 
2 OOTOl20 Solenoid Valve OP# 1 
3 001 0263 Connector( d 6-PT1/8) 1*39 3 
4 000623 Gasket JtY,> 3 
5 009992 Screw(M4-0.7 x 10) lt*9 2 
6 1096030 Air Tube(6 x 4mm) (Black) 7 F 1 -I(%) - 
7 109401 0 Elbow Connector( d 6-M5) XA&1 * 3  9 2 
8 1091055 Air Cylinder X 7 9 Y > 5 f  1 
9 3001 101 Cylinder Holder 9 9 >mfw 1 

10 001 923 Screw(9/64-40 x 14) k*9 4 

11 000532 Washer 7Y9f 4 
12 000644 Spring Washer X I  Y >97 Y 9 f 4 
13 000335 Nut t Y  t- 4 
14 000588 Anti-shock Rubber @[%3L, 1 
15 31 01 071 Collar(6 x 12 x 6mrn) AT- 1 
16 1 6000 1 ScrewfM4-0.7 x 4) k*9 1 
17-1 3001 100 Cutting Head( 1 5mm) k % X  1 
17-2 302 1 036 Cutting Head(22mm)(Extra) k% X(W28) 1 
17-3 302 1 05 1 Cutting Head(1 Omm)(Extra) k% X(W28) 1 
18 302 1 052 Cylinder Holder Support 9 ' J  >5fElf!t&.stI& 1 
19 12001 71 Rotation Detector, C. Set * - A x ( & )  1 
20 3021 062 Rotation Detector Support ax#& 1 

21 001 203 Screw(9/64-40 x 4.5) lt*9 1 
22 1 10008 Screw(M4-0.7 x 5) k*9 2 
23 3021 041 Magnet C. Set 39*Y b(&) 1 
24 3021 042 Magnet Holder 39*Y t-axfYt$ 1 
25 0092305 Magnet 39*r t- 2 
26 004445 Screw(ll/64-40 x 11) lt*9 3 
27 1200299 Fabric Detector A%X-frF 1 
28 1101 15 Screw(M2-0.4 x 8.5) lt*9 2 
29 302 1 20 1 Fabric Detector Support -*ax< 'Y Faxf!t& 1 
30 007606 Screw(9/64-40 x 20) lt*9 2 

31 302 1 048 Spacer xe-9 2 
32 3020468 Air Nonle(Upper) Unit X7/%.h(k)(&) 1 
33 007405 Screw(9/64-40 x 10.3) k*9 1 
34 1096029 Air Tube(4 x 2.5mm)(Black) X7F 1 - I ( R )  - 

FD-62G 



34 
AC16 DEVICE(3) 



AC16 DEVICE(3) AC 1 6 (3) 34 

Ref.No Parts No. Description a218 Amt R e q  
1 3021 101 Lower Knife T%X 1 
2 3021 102 Suction Pipe Block Istib*In r3 1 
3 120001 Screw(M4-0.7 x 14) k*9 2 
4 1 6000 1 Screw(M4-0.7 x 4) k*9 4 
5 0093864 Seal Plug E42 1 
6 302 1 059 Air Nozzle(Lower) I J / X , L ( - F )  4 
7 1096029 Aur Tube(4 x 25mm)(Black) I79 1 -I(%) - 
8 0068520 Hose Joint . *a!+ 1 
9 1096002 Nylon Hose(l4 x 10 x 1 350mm) t<a>,tc-x 1 

10 0068524 Nylon Hose Mouthpiece rt\-XB* 1 

11 0022392 Nylon Hose( 18 x 1 2 x 1000mm) t -m=/rt \ - -x  2 
12 0010310 Venturi Tube < X F i ' J B  1 
13 00 1 0290 Connector( 4 6-PT1/8) x * 9 9  1 
14 0068523 Hose Clamp(Smal1) ili-x 3 5 >I(&) 1 
15 001 0721 Cord Clamp( 4 1 4 1  1 N) I - F 3 5 > 7  1 
16 000665 Washer 9r9,t 1 
17 009974 Screw(M44.7 X 8) k*9 1 
18 0068522 Hose Clamp(Large) , t c - X 3 7 > 7 ( * )  1 
19 001 175 Screw(9/64-40 x 8) k*9 2 
20 302 1 209 Looper Cover, C. Set ,L-/tn/c-(a) 1 

21 0068225 Looper Cover )b-/fnlc- 1 
22 302 1 203 Reflection Sheet E4w- b 1 
23 1096030 Air Tube(6 x 4mm)(Black) I: 7 F  1 -?(a) - 



35 
AC16 DEVlCE(4) I, 

12 

11-1 
11-2 
11-3 4 

3 \  

10 

9 

. '. 

1 

V 
7 

14 I 



AC16 DEVlCE(4) 35 

Ref.No Parts No. Description b i g  Amt Req 
1 1249065 Control Box, C. Set @l@$ Y 3 x (#€I) 1 
2 12001 61 Control Box Cover %ltllitfY3xh)t- 1 
3 1 10076 Screw(M3-0.5 x 6) lt*Y 4 
4 300030 Washer 7r9-P 4 
5 1260036 Box Lid iKr3xi 1 
6 009791 Screw(M3-0.5 x 6) k*Y 2 
7 1057040 Counter(Doub1e digit) 3 Y 9  (2R) (@I 2 
8 1057080 Control Board Unit #l@=(a) 1 
9 1 050041 EPROM EPROM 1 

10 001 01 24 Transformer b5YX 1 

11-1 001 0885 Fuse(ZA)(l OOV) kz-X 1 
11-2 001 091 2 Fuse( 1 A) (200.220V) e x - X  1 
11-3 00 1 0529 Fuse(O.5A) (380V) k1-X 1 
12 001 1 709 Controll Box Stay @llgo/tt Y 3 XA7-r  4 
13 006905 Wood Screw( 45.1 x 20) **Y 8 
14 001 1192 Knee Switch, C. Set EX4 Y F(S) 1 
15 001 1 I89 Knee Switch EX4 Y F 1 
16 30003 1 Washer 7Y9-P 4 
17 300033 Spring Washer X 7 ' 1 Y 9 7 r 9 - P  2 
18 100038 Wing Nut(M4) F 3 3 f Y  r- 2 

' 19 0092232 Knee Switch Holder EX4 Y Frnkt6 1 
20 0069 1 0 Wood Screw(4 6.8 x 26) **Y 2 



36 
RF/AC16 DEVlCE(3) 

16 

7 

9 

, , 
I- 

8 
I 

/- 4 

2 



RF/AC16 DEVICE(3) RF/AC16SB(3)  36 

Ref.No Parts No. Description 8 %  Amt Req 
1 302 1 040 Looper Cover Spring Support J V * I ! W &  1 
2 007650 Screw( 1 1 /64-40 X 5) lt*9 1 
3 302 1 204 Supplementary Feed Dog Plate #kllltb%ll& 1 
4 120009 Screw(M4-0.7 X 12) lt*9 2 
5 001 123 Washer 7 r L v  2 
6 005062 Screw( 1 /4-40 x 8) lt*9 1 
7 302 1 202 Supplementary Feed Dog Cover, C. Set#kllltb%'I 2~ JV-m) 1 
8 302 1 038 Supplementary Feed Dog Cover #$b%'J AJV- 1 
9 302 1 203 Reflection Sheet EML- t- 1 

10 3021 047 Suction Pipe Block 18tibBlUY3 1 

11 00431 2 Screw( 1 /844 x 7.9) lt*9 2 
12 302 1 059 Air Nozzle(Lower) 17 1 XIL(7;) 2 
13 16OOO1 SCrew(M4-0.7 x 4) lt*9 4 
14 0093864 Seal Plug Re 1 
15 1096029 Air Tube(4 x 2.5mm)(Black) 339 1 -I(#) - 
16 0068520 Hose Joint 1 
17 1096002 Nylon Hose( 14 X 10 X 1350mm) t$U>lt\--x 1 
18 0068524 Nylon Hose Mouthpiece lt\-xl(lt7 1 
19 0023392 Nylon Hose(l8 x 12 x 1000mm) t-fa>*--x 2 
20 001 03 10 Venturi Tube e>91Ye 1 

21 00 1 0290 Connector( t$6-fTl/8) J*39 1 
22 0068523 Hose Clamp(Small) *-x3 5 >I( IJt )  1 
23 0010721 Cord Clamp( t$ 19-1 N) J - E . ' 3 5 > I  1 
24 000665 Washer 3 Y 9 V  
25 009974 Screw(M4-0.7 x 8) lt*9 1 
26 0068522 Hose Clamp(Large) l t \ -X95>l(A) 1 
27 001 175 Screw(9/6440 x 8) It*9 2 
28 9620208 Hexagonal Wrench(3mm) 6$4b>+ 1 
29 1096030 Air Tube(6 x 4mm)(Black) 173- 1 -?(a) - 

1 



37 
R . I  

I 

1 

12 

- -  

13 A 

11-i 
11-2 
11-3 4 

10 

9' 

14 

19 - 

15 

11 

26 



RF/AC16 DEVICE(4) 

Ref.No Parts No. Description E %  Amt Req 
1 12491 24 Control Box C. Set #J@UAf Y 3 X W) 1 
2 12001 61 Control Box Cover a%lllAf Y 3 X h J T -  1 
3 110076 Screw(M3-0.5 X 6) lt*9 4 
4 300030 Washer 7 Y 9 V  4 
5 1260036 Box Lid Af 'Y 3 x i  1 
6 00979 1 Screw(M3-0.5 x 6) lt*9 2 
7 1057040 Counter(DouMe digit) YJ 3 9 9 (2fi)(@) 2 
8 10571 09 Control Board Unit %r@s&(@) 1 
9 1 05007 1 EPROM EPROM 1 

10 001 01 24 Transformer b?>X 1 

11-1 001 0885 Fuse(2A) (1 OOV) kz-x 1 
11-2 0010912 Fuse(lA)(200,22OV) kz-x 1 
11-3 001 0529 Fuse(O.5A) (380V) kz-x 1 
12 001 1709 Control Box Stay NtJZBBAfY 3 X X F - f  4 
13 006905 Wood Screw( q5 5.1 X 20) **9 8 
14 001 1192 Knee Switch, C. Set EX4 Y $.($ti) 1 
15 001 1189 Knee Switch E X 4  YF 1 
16 30003 1 Washer 7 V 9 V  4 
17 300033 Spring Washer X / l J > 7 7 r = / ~  2 
18 100038 Wing Nut(M4) F 3 3 t Y b  2 
19 0092232 Knee Switch Holder EX4 Y $.€l!7H& 1 
20 0069 1 0 Wood Screw(q5 6.8 x 26) *3c9 2 

21 0068456 Supplementary Presser Foot C. Set 1SliBb#I(B) 1 
22 0068453 Supplemen&y Presser Foot Holder 1SliBb#I& 1 
23 000334 Nut t r  r- 1 
24 001 156 Screw(l1/64-40 x 1 3.3) k*9 1 
25 004208 Adjusting Screw(5/16-24 x 9) W B * 9  1 
26 00681 17 Yielding Section Spring JJ\# I J T+ 1 
27 0068452 Supplementary Presser Foot Pin 1SliBb#=C> 1 
28 004 1 80 Screw( 1 /8-44 x 4.8) lt3c-s' 1 
29 006845 1 SuDDlementarv Presser Foot IBb)t8I 1 ~ . .  
30 004207 Screw(M2-0.4 x 2.5) lt3c-s' 1 

1 
1 

31 0068449 Supplementary Feed Dog 1SliBbS'l 
i 32 009 1 50 Screw(l1/64-40 x 11) lt*9 



SET STYLE SL-C(1) 



SET STYLE SL-C EXCLUSIVE PARTS(1) SL-C lrs M 8 13 ( 1 38 

Ref.No Parts No. . Description 8 %  Amt Req 
1 3021 055 MFS, C. Set MFS(fiYU 1 
2 302 1 548 Sewing Machine Supporting Block S 9 >JiXH’a 1 
3 00421 5 Screw(3/8-16 x 45) lk*9 2 
4 00001 6 Nut f r  b 8 
5 009858 Bolt(M8-1.25 x 75) rttllc b 4 
6 000429 Washer 7 r 9 v  4 
7 0068962 Supporting Block Cushion @H&3 Y 9 3 > 4 
8 000070 Hanging Nut 8 Y t Y  b 4 
9 00379 1 2 Chain a 1 

10 0068161 Presser Foot Connecting Lever #aW2l!Sblt- 1 

11 004440 Screw (1 1 /64-40 x 8.3) it*9 1 
12 0068 1 60 Handwheel J\> F*-f-lL 1 
13 001 156 ScreW(l1/6440 x 13.3) lk*9 3 
14 3021 544 Belt Cover(Upper) W L  b2J/C-*) 1 
15 3021 545 Belt Cover(Lower) -A# bhlC-(-F) 1 
16 009973 Screw(M56.8 x 10) lk*9 4 
17 3021 009 MLS, C. Set MLSO 1 
18 961 1043 Pitman er b?> 1 
19 3021 01 0 Driving Lever Shaft rnabblt-rn 1 
20 3021 01 2 Rod End UY)..’X>F 2 

21 00042 1 Nut(M12) tr b 2 
22 3021014 Rod End Nut a r  FX> F t r  t- 2 
23 000429 Washer 7r9,t 2 
24 000676 Spring Washer Xf’ l=/77r9v  2 
25 W 8 9  1 Screw(M8-1.25 x 20) kir9 2 
26 0077286 Collar( 1 2 x 24.3 x 10) hS- 2 
27 003635 Screw(1/4-40 x 6) lk*9 4 
28 3021 01 1 Driving Lever rnabblf- 2 
29 160007 Screw(M6-1 x6) lk*9 4 



39 

5 



SET STYLE SL-C EXCLUSIVE PARTS(2) SL-C a1 asl(2) 39 

Ref.No Parts No. Description 6 3 %  Amt Req 
1 3021 105 SL-Cl, C. Set SL-C 1 (a) 1 . .  
2 96030 1 2 Machine Table F-?h 1 
3 350001 Wood Screw(& 5.8 x 4.5) **9 4 
4 961 1071 Table Stand(H Type) F - 3) L l  (H 1) 1 
5 961 1043 Pitman VY b?> 1 



40 

su-c1 

& 8 

5 

14 



SET STYLE SU-C EXCLUSIVE PARTS su-c @83rn& 40 

Ref.No Parts No. Description 3 %  Amt R e q  
~~ 

1 3021081 SU-Cl , C. Set su-cltm 1 
2 302 1 548 sewing Machine Supporting Block 5 9>lW& 1 
3 00421 5 sCrew(3/8-16 x 45) lt*9 2 
4 302 1 069 Belt Cover Bracket W L  k 2J Jt-RMC61 1 
5 0041 76 Screw(M5-0.8 X 12) k*Zi 2 
6 000669 Washer 7 Y 9 V  9 - _ _ _ _ _ _  _ _  - 

7 009973 Screw(M5-0.8 x 10) lk*Y 7 
8 302 1 068 Belt Cover(Lower) W L  k2JJT-(TI 1 
9 302 1 065 Belt Cover(Upper) /*th k2JJT-(+) 1 

10 961 1041 Pitman(Long) LfY kU>(fQ 1 

11 0068161 Presser Foot Connecting Lever #QXWS#iLJT- 1 
12 004440 Screw( 1 1 /64-40 x 8.3) lt*Y 1 
13 00379 1 2 Chain a 1 
14 000070 Hanging Nut W ’ l t r  k 9 
15 0068962 Supporting Block Cushion WM&3 Y 9 3 > 4 
16 000429 Washer 7rL.p  6 
17 190058 Bolt(M8-1-25 x 150) stfa k 7 
18 000016 Nut t r  k 15 
19 000676 Spring Washer XY’J  YY7w 9 v  5 
20 3000 1 9 Washer 7 r 9 v  3 

21 009863 Bolt(M8-1.25 X 120) *lL k 2 
22 100003 Nut t r  k 2 
23 000428 Washer 7rL.p  2 
24-1 9613118 SU-C2, C. SetBingle Phase 1 OOV) SU-C2(@)(4!#I 1 00VH) 1 
24-2 96131 19 SU-C2 C. Set(3 Phase 200V) SU-C2(@) (3 #I 200V H) 1 
25- 1 961 31 07* Clutch Motor(for 1 00V) 3 5 Y F€-9 (1 OOV M) 1 
25-2 961 302231C Clutch Motor(for 200V) 3 5 Y F € - 9 (200V 83) 1 
26-1 0068934 Handwheel, C. %t(M 1 2-1.75) A> F*-f--IL(LEI) 1 
26-2 3020006 Handwheel, C. Set(M 1 0-1 ) J\> F*4-)L(@) 1 
26-3 3020016 Handwheel, C. Set(M 1 4-2) A> F*4-)L(S) 1 
27-1 3020007 Handwheel Shaft(M12-1.75) J\Y F*<--)L@ 1 
27-2 3020008 Handwheel Shaft(M10-1) J\> F*<-)L@ 1 
27-3 30200 1 7 Handwheel Shaft(M 14-2) J\> F*4-)L@ 1 
28 3020009 Handwheel J\> E.’*4--IL 1 
29 009508 ScreW(11/64-40 x 7.51 k*9 3 . .  ~ 

30 9603025 Motor Support € - 9 r n H &  1 

31 9603024 Machine Table F-Yh 1 

Note : * indicates our recommended part. 
(&) * IEP@@aUm@BBaTTo - 



41 
SET STV :< su-s 

I QII-Ql 

, _ * -  __- -  -- 

01 W-S2 22-1 
22-2, 



SET STYLE SU-S EXCLUSIVE PARTS 41 

Ref.No Parts No. Description 3 %  Amt Req 
1 302 1 080 SU-S1 , C. Set su-s1 ($a) 1 
2 3021 548 Sewing Machine Supporting Block S 9>@f4& 1 
3 00421 5 Screw(3/&16 x 45) Jk*9 2 
4 302 1 069 Belt Cover Bracket W L  b 21 Jc-@f4& 1 
5 0041 76 Screw(M5-0.8 x 12) Jk*9 2 
6 000669 Washer 7 Y 9 V  10 
7 009973 Screw(M5-0.8 x 10) Jk*Y 8 
8 302 1 068 Belt Cover(Lower) W L  b 2 I J t - E )  1 
9 302 1 065 Belt Cover(Upper) W L  b 2I JC-(k) 1 

10 3021 073 Position Plate ifLPR%& 1 

11 00681 61 Presser Foot Connecting Lever #XBbyjbg I/) c- 1 
12 004440 Screw( 1 1 /64-40 x 8.3) Jk*9 1 
13 00379 1 2 Chain e! 1 
14 000070 Hanging Nut 8 ' ) t r  b 7 
15 0068962 Supporting Block Cushion €IXf4&9 *Y 9 3 > 4 
16 000429 Washer 7 Y 9 V  6 
17 190058 BOlt(M8-1.25 X 150) $)L b 5 
18 0000 1 6 Nut 9-Y b 13 
19 000676 Spring Washer XI') >Y7Y 9 V  3 
20 3000 1 9 Washer 7 Y 9 V  1 

21 009863 Bolt(M8-1.25 X 120) $JL b 2 
22-1 961 31 20 SU-S2, C. Set(Single Phase 1 OOV) SU-S2(#A)(@m 1 00VH) 1 
22-2 961 31 21 SU-S2, C. Set(3 Phase 200V) SU-S2($a) (3 ilEl200V H) 1 
23 3021 071 Control Box Support(Front1 $ M m ' Y  3 X@kt&(rn) 1 
24 ) 302 1 072 Control Box Support(Rear) #J@$Y 3 X€IXf4&(@) 1 
25 006905 Wood Screw(& 5.1 X 20) **9 4 
26 12001 97 Cable (4P) 9 - l ) L  1 
27 12001 96 Cable (6P) T-lIL 1 
28-1 ----- Servornotor(for 1 OOV) Y--$€--9(100VH) 1 
28-2 ----- Servornotor(for 200V) ?f-$€- 9 (200V H) 1 
29 30200 1 6 Handwheel. C. Set(M 1 0) J\> Fjk-f-)L($a) 1 
30 3020008 Handwheel Shaft(M10) J\> Fjk-f-)L@ 1 

31 3 0 2 0 0 0 9 Handwheel J t >  Fdi-f-JL 1 
32 009508 Screw( 1 1 /64-40 x 7.5) Jk*Y 3 
33 9603026 Motor Support(Upper) €- 9 @kt$(+) 1 
34 9603025 Motor Support €--9€IXkt$ 1 
35 9603024 Machine Table 7 - l l L  1 
36- 1 _ _ _ - _  Control Box(for 1 OOV) # J l l % $ ~  3 X(1 OOV H) 1 
36-2 ----- Control Box(for 200V) #Ja$r 3 X(200Vfi) 1 
37 005624 Screw(M4-0.7 X 10) k * Y  4 
38 96131 17 Synchroniser L>9Ut-fY 1 

P 



42 
EXTRA PARTS( .” . . 1 ) for SU-C, SU-S 

1 

FD-62G 



EXTRA PARTS( 1 ) for SU-C, SU-S su-c, su-sRsaw(i) 42 

Ref.No Parts No. Description h & %  Amt Req 
1 9603025 Motor Support €-9rnMI 1 
2 009864 Bolt(M8-1.25 X 200) 7KlL b 9 



EXTRA PARTS(2) 
-D-62G-01 MR Attaching reinforcing tape XC =/ 7-Y .f;.fft 

1 

2 

FD-62G-02MR Attaching reinforcing tape Xlf =/ '7.--1.Irf.l$ 



EXTRA PARTS(2) 43 

Ref.No Parts No. Description & %  Amt Req 
1 0068486 Stitch Plate at& 1 
2 0068485 Lower Tape Guide -Ff--l;n4 F 1 
3 00431 2 Screw( 1 /844 x 7.9) Jk*9 1 
4 0068472 Lap Former Guide Plate(Left) 5r17*--3kf4 F&(Z) 1 
5 0068473 Lap Former Guide Plate(Right) 5 Y 17 7t-T;n-f F&(&) 1 
6 0041 34 Screw( 1 /8-44 x 6.5) ..,b?r 9 7 
7 0068463 Sewing Cylinder CoverWpper) 9 'I >YkhlT- 1 

.. . 

. .  



44 
EXTRA PART3(3) 

t FD-62G-01 MAR 

2 

1 

Right side trimming &.t;TIY 81 

26 

3 
I 

4 

Left side trimming &WJ 81 
33 

10 

28 

34 



ia i3: 3 W
 

H
 

w; c! 

h F 
‘C

 
Q

 
rn 

‘5 f LL 

v
) 

e! b
 

m co 
(0

 
0
 

0
 

c
 

t
 

m
 

ia iT i3 Y
 

H
 

w; 5 z Q
 

D
 

C
 

’S
 

Q
 

rn 

h
 

LL 

f v
) 

a
 p! 

3 s a 0 0 



45 

1-62G-02MR Difference : 1.5mm/ 1.5mm 

32 

31 

34 

35 



EXTRA PARTS(4) 45 

Ref.No Parts No. Description &+! I  Amt Req 
1 30271 19 Presser Foot, C. Set3 # a % 3 )  1 
2 30271 17 Presser Foot #I 1 
3 009853 Screw(l1/64-40 x 6.5) k*9 1 
4 0068 1 27 Carrier/Hook Driving Segment %r'I?. 7~9 t?Y%>t .  1 

6 0068 1 29 Link Pin 'I 29 l 3  4 
7 0041 72 Screw(3/32-56 X 3.4) k*9 4 
8 00681 26 Thread Hook Driving Lever I'I*7v9I,jt- 1 
9 00681 24 Ornamental Thread Hook I ' I*7v3 1 

10 004353 Screw(9/64-40 x 7.2) lt*9 1 

11 0068 1 25 Ornamental Thread Carrier Driving Lever I 'I f 'I 7 I, J C- 1 
12 00681 23 ornamental Thread Carrier S'J A% f 'J ? 1 
13 0041 80 Screw( 1 /&44 X 4.8) lt*9 2 
14 0068346 Presser Foot Attach Piece(Right) Rgr2f-f F&(m 1 
15 0068347 Presser Foot Attach Piece(Left) # B r m  F&(E) 1 
16 0041 54 'Screw(3/32-56 x 1.5) k+9 4 
17 0068509 Lower Knife T % X  1 
18 3027 1 24 Lower Knife Clamp f ; % X 3 5 > 1  1 
19 001 227 Screw(l/8-44 X 3.8) lt*9 1 
20 00681 17 Yielding Section Spring I J \ # Z j C *  1 

5 0068 1 28 Carrier/Hook Driving Lever Link %?'I7 * 7by93JC- ' I>3 2 

21 30271 21 Yielding Section 4\#1 1 
22 0068474 Cloth Plate Guide 4i2f-f F 1 
23 0041 82 Screw/3/32-56 x 2) k+9 2 

26 0041 73 Screw(3/32-56 x 2.4) k*9 2 
27 00681 20 Spring Plate Holder #S&Pi**lW 1 
28 0068 1 87 Chip Guard +rYkf-F 1 
29 3027087 Chip Guard Spring F r l k f - F X 7 Y 2 3 f  1 
30 004166 Screw(l/&44 X 3.2) lt3-9 1 

31 0068508 Upper Knife - t % X  1 
32 0068500 Stitch Plate at& 1 
33 0068444 Stitch Plate Tongue at&m 1 
34 0068507 Main Feed Dog(P=1.8mm) @%'I 1 
35 0068506 Differential Feed Dog(P-1.8mm) 1DrijdS'I 1 

W Z G  



46 
EXTRA PARTS(5) 

FD-62G-06MR Difference : 2.0mm/ 2.0mm 
I 

1 

I 
I 

. I  

31 

FD-62G-06MS Difference : 2.0mm/ 2.0mm 

7 

I 

11 

1 

41 

31 

34 



EXTRA PARTS(5) 1QSBE(5) 46 

Ref.No Parts No. Description & 2 1 $  Amt Req 
1 3027003 Presser Foot C. Set3 RI:(83) 1 
2 3027001 Presser Foot C. Setl RI:(B 1) 1 
3 009853 Screw(ll/64-40 x 6.5) lk*9 1 
4 00681 27 Camer/Hook Driving Segment S ' f l J J  - 7 ~ 9 + ~ 5 f % > b  1 
5 00681 28 Camer/Hod< Driving Lever Link %fYP * 7 ~ 9 L , J t - ' I ? 1 9  2 
6 0068 1 29 Link Pin 'I>9c> 4 
7 0041 72 Screw(3/32-56 x 3.4) lk*9 4 
8 00681 26 Thread Hook Driving Lever I 'I M 7  Y 3 b JC- 1 
9 00681 24 Ornamental Thread Hook l 'I*7r9 1 

10 004353 Screw(9/64-40 x 72j lk*9 1 

11 00681 25 OrnamentalThreadCarrier Driving Lever ilis 'I %% f 'I 7 L, JC- 1 
12 0068 1 23 Ornamental n r e a d  Carrier ilis'J*%f ' I 7 L , / C -  1 
13 004180 Screw( 1 /844 x 4.8) k*9 2 
14 0068346 Presser Foot Attach Piece(Right) #x%f-f FE(*) 1 
15 0068347 Presser Foot Attach Piece(Left) R r m  F&(E) 1 
16 0041 54 Screw(3/32-56 x 1.5) k*9 4 
17 00681 21 Lower Knife -F%X 1 
18 3027062 Lower Knife Clamp - F % X 9 5 > 7  1 
19 001 222 Screw( 1 /844 x 3.8) lk*9 1 
20 00681 17 Yielding Section Spring IJ\R I: J C* 2 

21 3027 1 20 Yielding Section d\RL 1 
22 3027005 Cloth Plate Guide *iff4 F 1 
23 0041 82 Screw(3/32-56 x 2) k*9 2 
24 3027007 Presser Foot Spring Plate(Left) R=E/W (Z) 1 
25 3027008 Presser Foot Spring Plate(Right) RXE/t*(G) 1 
26 0041 73 Screw(3/32-56 x 2.4) lt*9 2 
27 0068 1 20 Spring Plate Holder #I:EJC*tlt)Lst 1 
28 3027009 Chip Guard FFr 1tJ- F 1 
29 3027087 Chip Guard Spring F r l t J - F X l ' I > Y  1 
30 0047 66 Screw( 1 /844 x 3.2) lk*9 1 

31 0068508 Upper Knife k % X  1 
32 3028000 Stitch Plate *& 1 
33 3029001 Main Feed Dog(P= 1.8mm) @%'I 1 
34 3029000 Differential Feed Dog(P=1.8mm) m2'I 1 
35 302 1 034 Lap Former 5r 17 zt-7 1 
36 302701 5 Presser Foot C. Set3 RI:(83) 1 
37 302701 3 Presser Foot C. Setl #=(#I 1) 1 
38 0068558 Ornamental Thread Carrier S ' J * + f ' I 7  1 
39 0068509 Lower Knife -F%X 1 
40 302701 6 Presser Foot Spring Plate(Left) RXEJ C* @El 1 

41 302701 7 Presser Foot Spring PlatetRight) RI:EJC*(G) 1 
42 3028006 Stitch Plate Tongue *Ern 1 
43 3028005 Stitch Plate #E 1 



47 
EXTRA PARTS(6) 

FD-62G-06MS 

. %..j 

.. , -  
, -. I *-. 



EXTRA PARTS(6) 47 

Ref.No Parts No. Description I % %  Amt Req 
1 3021 023 Knife Holder Guide Collar, C. Set k % X * ) L 9 f f 4  Fh7-(@3) 1 
2 3021 021 Knife Holder Shank Support +%Z*)L99/.t >9& 1 
3 00681 81 Knife Holder Spring -t% Xlt\lL9’/C* 1 
4 3021 022 Knife Holder Guide Collar + % X * l L 9 # 4  Fh5- 1 
5 004 1 85 Screw(9/64-40 x 7.2) k*9 1 
6 0068 1 80 Knife Holder Shank +%X*\lL99? Y 9  1 
7 302047 1 Sewing Head Cover(Front) Y - q Y 9 4 - y  F#IhJC- 1 
8 3021 026 Frame Chip Guard Bracket 7 L-lAFVmf- F@M3 1 
9 001 175 Screw(9/64-40 x 8) k*9 2 

10 000322 Nut * Y  t- 2 

11 3021 025 Frame Chip Guard Support 7b-fAFY7ff-FSI 1 
12 3021 024 Frame Chip Guard 7L-lAFY7ff-F 1 
13 001 203 Screw(9/64-40 x 4.5) k*9 2 
14-1 3021 120 Lap Former(Note 1) 5 tY I 7  * -7t2 1 ) 1 
14-2 302 1 087 Lap Former(Note 2) 5 sy 77 * - 3 (2 2) 1 
15 302 1 033 Lap Former Slide Block 5 Y Y7*-?& 1 
16 0041 72 Screw(3/32-56 x 3.4) k*9 1 
17 001 228 Screw(3/32-56 x 3.2) k*9 1 
18 006847 1 Lap Former Slide Block Spring S * y 7 7 % - - 3 & J C *  1 
19 0041 82 Screw(3/32-56 x 2.5) k*9 1 
20 0068473 Lap Former Guide Plate(Right) SYY7*-3f f4  Mi(&) 1 

21 0068472 Lap Former Guide Plate(Left) SYY7*-3f f4  F&(&) 1 
22 0068463 Sewing CyIinder Cover(Upper) 9 9 Y9khJP- 1 
23 0041 34 Screw( 1 /a x 6.5) k*9 8 
24 00421 8 Screw(3/32-56 x 1.6) k*9 1 
25 3020473 Knife Driving Lever +%ZL/C- 1 

Note 1 : The width of the end : 5.0mm 
(El) %%@ti3 : 5.0mm 

.Note 2 : The width of the end : 4.2mm 
(&2) %%I@@ : 4.2mm 



48 
EXTRA PARTS(7) 

FD-62G-06MS 

8 

/ 6' 
5 

*. 

k 3 7  

36 

39 40' ' 

41' 



EXTRA PARTS(7) 48 

Ref.No PartsNo. Description ! a %  Amt Req 
1 30200 1 5 Carrier/Hook Driving Rod(Left). C. Set %P 'I 7 7 Y 3Blr I=(&)(@) 1 
2 3020055 Camer/Hook Driving Rodtleft) %PIJP 7~3Llrt=(&) 1 
3 001 174 Screw(9/64-40 x 10.3) lt*Y 2 
4 3020054 Rod Ball(Left) ar  t:%@) 1 
5 0068552 Carrier/Hook Sleeve Lever .?'I7 * 7*7!7X'I-?L)C- 1 
6 000347 N u t  tr b 1 
7 0068553 Needle Clamp(6.0) Hit% 1 
8 000393 Pin I 3  5 
9 3027080 Presser Foot C. Set3 #w@3) 1 

10 3027082 Presser Foot C. Set1 #WSl) 1 

11 009853 Screw( 1 1 /64-40 x 6.5) lk*9 1 
12 0068 1 27 Canier/Hook Driving Segment .?'I7 - 7*79kY%>b 1 
13 00681 28 CamerlHook Driving Lever Link + t ' J 7  * 7 ~ 3 b J t - ' J Y , 3  2 
14 0068 1 29 Link Pin ' I > 3 C >  4 
15 0041 72 Screw(3/32-56 x 3.4) lk*9 4 
16 0068 1 26 Thread Hook Driving Lever 1w 'I *7 Y 3 LIT- 1 
17 00681 24 Ornamental Thread Hook I I J  A+7 Y 3 1 
18 004353 Screw(9/64-40 x 7.2) k*9 1 
19 0068 1 25 OrnamentalThreadCarrierDriving Lever 1115 'I WFP ?r 7 LIT- 1 
20 0068558 Ornamental Thread Carrier l&'IXE+P 'I7 1 

21 0041 80 Screw( 1 /844 x 4.8) lk*9 2 
22 0068346 Presser Foot Attach Piece(Rightl #=%f t:&m 1 
23 0068347 Presser Foot Attach PiedLeft) 4fFXfl-f )-'&I&) 1 
24 0041 54 Screw(3/32-56 x 1.51 it*9 4 
25 00681 21 Lower Knife -F%X 1 
26 3027062 Lower Knife Clamp - F % X 3 5 > 7  1 
27 001 222 Screw( 1 /8-44 x 3.8) lt*9 1 
28 00681 17 Yielding Section Spring h#z) t+ 2 
29 302701 0 Yielding Section tJ\#z 1 
30 3027058 Cloth Guide Plate 47fiff-f t: 1 

. 31 0041 82 Screw(3/32-56 x 2) k*9 2 
32 3027084 Presser Foot Spring Plate(Left) #=El f*(&) 1 
33 3027085 Presser Foot Spring Plate(Right) #am C*(?3 1 
34 0041 73 Screw(3/32-56 x 2.4) lt*9 2 
35 00681 20 Spring Plate Holder #r&/C*,t\lL9 1 
36 3027009 Chip Guard F v  7#- t= 1 
37 3027087 Chip Guard Spring F r 7 # - t : X f ' I > Y  1 
38 004) 66 Screw( 1 /844 x 3.2) lt*9 1 
39 0068184 Upper Knife k % X  1 
40 30290 1 4 Main Feed Doq(P=2.1 mm) w 'I 1 

41 302901 8 Differential Feed Dog(P=2.1 mm) imk 'i 1 
42 30280 1 4 Stitch Plate HE 1 
43 0068560 Stitch Plate Tongue *Ern. 1 



49 
EXTRA PARTS(8) 

[FD-62G-0 1 
3 

1 --JJ T2 i 

FD-62G-02MR-50 

9 

8 

FD-62G-01 

4 

FD-62G-01 ' 

FD-62G-02MR 

11 

FD-62G 



EXTRA PARTS(8) ?WBSI (8) 49 

Ref.No Parts No. Description t E %  Amt Req 
1 302701 0 Yielding Section(Note 1 )  /J\#I(;Y 1 )  1 
2 3020004 Fabric Guide(Note 2) *itf4 F t2 2) 1 
3 00 1 230 S~re~(3/32-56 X 3.8) lt*3 1 
4 3029004 Main Feed Dog(with Rubber)(P=2.1mm)@%'J (T/V-%Y) 1 
5 3029002 DifferentialFeedDog(withRubber)(P=2lmm) lKli%ll (T/V-%'J) 1 
6 3029009 Main Feed Dog(Coar$e Mesh) @G!tVE@). 1 
7 3029008 Differential Feed Dog(Coarse Mesh) l % ' J  @@) 1 
8 3027074 Presser Foot Spring Plate(Left)(Note 3)#I&/C*(E)(23) 1 
9 3Q27075 Presser Footspring Plate(Right)(Note3) #x&/W(&)(&3) 1 

10 0068549 Presser Foot Spring Plate(Left) (Note 4)#X&/W(E)(;Y4) 1 

1 1  0068550 Presser Foot Spring Plate(Right) (Note4) #I#i/ C*(&) (.29 1 
12 302 1 075 Suction Pipe WQ 1 
13 160007 Screw(M6-1 x 6) k*9. 1 

Note 1 : For light materials 
(8 1) S%H 

Note 2 : Fabric Guide for left side trimming 
(S27 2iB 38J~93M.I F 

Note 3 : For Crotch Seam 
(&3) 9uYFY-Am 

Note 4 : Shorter than standard part 
(S4) 3gz*11cb k 3 m f 3  



50 

24 d" 

9 P io  

15-8 

3 



. D 2 1 i
 

1
 

c i li n 3
 

- . 3 O n 0
 

- 

L F h 4
 

3
 

z 5 3 3 e n 0 u 



51 



ACCESSORIES 73-kV’JMR 51 

Ref.No Parts No. Description h i %  Amt Req 
1 00379 1 3 Bag s 1 
2 0099094 Screwdriver(2.5 x 75mm) F 5 J 4 ) C  1 
3 009909 1 Screwdriver(5.5 x 200mm) F 5 4 ) C  1 
4 009905 1 Thread Tweezers C>-k!’Y 1. 1 

1 5 00379 1 6 Hexagonal Wrench(3.2mm) 6 f i b Y F  
6 0085964 Hexagonal Wrench (4mm) .8&1/>F 1 
7 9620402 Wrench(7 x 5.5) LYF 1 
8 0037945 Wrench(7.9 x 8) bYF 1 
9 00681 21 Lower Knife -F%X 1 

10 00681 84 Upper Knife k % X  1 

11 300001 0 Looper Threading Bar h-)T*B9 1 
12 9620002 Oiler as9 1 
13 ----- SF Oil 68(350ml) a 1 
14-1 9720248 Instruction Book 1 
14-2 9720247 mUJ\am* 1 
15 97101 15 Parts Book )T-’Y9V 3’ 1 

FD62G 



WAR,NlNG LABEL @% 5 W b  
52 

LABEL 
= ~ J L  

ACAUTIONA 

To open this cover, 
turn off power 
supply and wait 
more than 5 minutes 
before menina 

I 

I 

_ .  

Parts No. 

390140 

390143 

390144 

390145 

390146 

390147 

390148 

Description 

CAUTION IN OPERATION 

DANGER : WARNING OF ELECTRIC SHOCK BY 
HIGH-VOLTAGE 

"Be sure to connect earth line". 

Y-&%ilL 

ROTATINODIRECTION 
SYMBOL : CHECK CORRECT ROTATING 

DIRECTION 

EYE GUARD : TAKE CARE NOT CAUSE INJURY 

BELT COVER : DO NOT INSERT FINGERS 
TO EYES 

CAUTION FOR HIGH TEMPERATURE : 
DO NOT TOUCH STEPPING MOTOR AND 
SOLENOID 



LIST of MAIN SPARE PARTS 



53 

Main Parts 

\ \e c. set3 

9-62001MR 0068053 3027092 

01 MR-12 II 30271 27 

01MR50 0068553 3027095 

01 ME59  0068053 3027098 

01 MS 0068553 3027095 

01 m-12 I1 30271 87 

01 MS-50 II 3027095 

I I 

I I 

M e l s  \ 
W62001MR 

01 MR12 

01MR50 

01 MR-59 

01 MS 

01 MS-12 

0l,MS-50 

I 

[ Hook Sleeve 

Presser Presser Foot 
Spring Plate 

3027090 0068118 
II I I1 

3027093 006856 1 

Spring 'resser Plate I 

0068562 

0068562 

Catiier/ 
Driving 

Stitch 
Plate 

3020050 3020430 0068490 

I I1 I II II 

0068559 

3020050 

0068551 II 0068559 

I I 



0068560 

0068444 

0068560 

It 

I1 

3029008 

0068441 

0068095 

0068095 

3029008 

~~ ~~ 

,ewer 

<nife 
>lamp 
-F%X35=/Y 

3027 1 23 

I1 

roiCover 
rhread ' 
>artier 
SIJ % $.VJ 7 

00681 23 

I1 

Top Cover 
rhread 
iook 

$liIJ4%7~9 
00681 24 

I t  

>loth 
hide 

Lower 
Knife 

0068558 

It 

It I I t  I t  I1 I t  

I1 II 11 I t  

I t  I It I t  

Jeedle 
h a r d  
Front) 

Pt*+(B;f) 
006821 8 

Jeedle 
u d  
,Rear) 

f i t**(@) 
0068097 

,ooper 

~ 

)l/-Jf 

006821 7 

@SlJ 
0068096 

I1 I I t  It 

3029009 

0068096 

0068096 

0068096 

3029009 

It 

I1 

I t  

II I t  



FD-62G Class LIST of MAIN SPARE PARTS(SHS~ acl I J X ).)(2) 

I1 

11 

'P-62G-02MR 

02MR-12 

(MMRSO 

02MS 

02MS-50 

02MS-50H 

OM-51 

02MS-52 

30271 62 

30271 63 

Wels \ 
W62G-02MR 

02MR-12 

02MR-50 

02MS 

02MS-50 

02MS-50H 

02MS-51 

02MS-52 

c. set3 
#$aa3) 

0068053 30271 12 

I1 30271 36 

f I  30271 16 

0068553 30271 15 
11 I1 

It 

il 

3021087 

3021 120 
11 

Presser Presser Foot 
Spring Plate 

3027110 I 0088464 
I 

I1 I ll 

11 I 3027074 

%wing +esserFoot Plate 1 

3027075 

4 
3027075 I 

iooksleeve lCanier' HookRod 
hrrier/ 

0068150 I 3Mo050 
I 

0068552 I 0068551 
I 

I1 I I1 

+ 

lriving 1 
Aver I I 

3020430 I 0068490 
I 

11 I1 

N I I1 I 



54 

006-81 84 
I1 

I1 

I1 

II 

t I 

+%X I -F%X 

0068121 
II 

II 

II 

II 

II 

II 

II 

I1 

II 

302931 0 

0068 1 24 

II I I1 

II 

I1 

II 

I1 

’ II 

I1 

II 

Lower 
Knife 

Stitch 
Plate 

Clamp 
-F%X!75>Y 

Differential Main 
Feed Dog Feed Dog 

3027 1 24 
II 

II 

I1 

0068560 
II 

II 

II 

3029008 3029009 I1 

0068095 0068096 II 

3029008 3029009 II 

0068095 0068096 I1 

II 

I1 

II 

II 

II 

II 

II 

II 

II 

Top Cover 
Thread 

I1 II I1 

II II II 

0068 1 23 
II 

I1 

0068558 
II 

II 

N 

II 

II 

Top Cover Cloth 
Thread Guide 
Hook Plate 
S’J *7Y3 *%fF 

0068 1 24 I 0068474 

I I I I 

Needle 
Guard 

I 006849 1 I 0068095 I 0068096 I 006821 8 

I I I II I1 I I1 II 

rleedfe Looper 
h a r d  

006:”’ 1 006y17 

I1 - I  I1 



55 - -  

FD-62G Class LIST 04 MAIN SPARE P A R T S ( ~ ~ ~  9 ;x ~ 3 )  

Main Parts 

FD-620-03MR 0068053 30271 02 
03MR-50 I1 I1 

03MS 0068553 30271 06 
03MS-50 I1 I1 

06MR 0068053 3027052 
06MR-50 I1 I1 

07MS * 0068553 3027109 
07MS-1 I1 I1 

3027054 I 3027056 
I 

I1 I I1 
~ 

30271 07 3027077 
I1 I1 

I 

spring Plate 

0068424 

3027024 

3027057 

3027078 
I1 

--i 



55 

II 

II 

II 

II 

II 

II 

JPPer 
(nife 

30th 
Guide 

Top Cover 
rhread 

Top Cover 
rhread 

,oww 
(nife 

,ewer 
(nife 

Zarrier 
W J  * * P 'I 7 

'late 

f 0068184 
If 

I1 

00681 21 3027123 
71 If 

N 

?I 

EI 

II 

II 3027062 00681 23 
II 

00681 24 3027058 
II II II 

II 3021 092 30271 24 0068558 
If II II II 

Stitch 
Plate 

Differential 
Feed Dog 

Aain 
'eed Dog 

Jeedle 
h a r d  

Needle 
Guard 

,ooper 

BS'J 
0068096 

3029009 
0068096 

3029009 
302901 4 

JL-A m w  
0068095 

3029008 

0068095 

3029008 
302901 8 

0068218 I 0068097 
I 

006821 7 
II 

006849 1 
II I II II 

II 0068560 
f l  f I  

006849 1 I! 

I f  

N 302901 6 
I I  

0068560 
II 

302901 5 
II 3029305 



56 
FD-62G Class LIST of MAIN SPARE PARTS(~RSB 9 x t*)(4) 

Needle 
CLamP 

Main Parts \ 

Presser Presser Presser Foot Presser Foot 
Foaf Foot Spring Plate Spring Plate \ 

068053 
N 

II 

II 

II 

bdds \ 
- 2 0 1  2MR 

12MS 
12HR 
12HS 

3027140 30271 10 30271 44 30271 45 

3027143 30271 13 N II 

30271 77 30271 75 30271 66 30271 67 

30271 80 30271 78 II II 

3027092 3027090 00681 18 0068119 1 W S  

C . J 



56 

, 0068184 0068121 3027f24 

3021 11 1 3021 109 I1 

I J  I1 I1 

I1 I1 11 

00681 84 00681 21 3027 1 23 

Lower I Knife 
Lower 

[Knife 
Top Cover 
Thread 
Carrier 
BlJ*%WJ7 

00681 23 

0068558 
00681 23 

Top Cover 
Thread 

00681 24 
I1 

I1 

210th 
h i d e  

30271 47 

3027169 



57 
FD-62G 

INDEX 
Page = 1 

Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 

00001 6 
0000 1 6 
00001 6 
000039 
000070 
000070 
000070 
000 1 45 
000187 
000203 
000278 
000306 
000306 
000322 
000322 
000322 
000334 
000334 
000334 
000334 
000335 
000335 
000335 
000335 
000340 
000347 
000347 
000347 
000347 
000347 
000347 
000347 
000355 
000355 
000355 
000356 
000356 
000356 
000356 
000363 
000390 
000393 
000393 
000393 
000393 
000393 
000393 
00042 1 

38 4 
40 18 
41 18 

6 7  
38 8 
40 14 
41 14 
17 5 

1 44 
5 27 
5 35 
8 28 
9 23 
1 13 

19 10 
47 10 
28 39 
30 19 
31 4 
37 23 

1 45 
27 13 
28 7 
33 13 

1 10 
7 6  

13 40 
15 6 
16 6 
18 29 
21 9 
48 6 

7 21 
8 25 
9 8  
7 19 
8 9  
9 6  

25 7 
6 56 
4 18 

13 2 
15 8 
16 8 
18 21 
21 2 
48 8 
38 21 

000426 
000426 
000426 
000426 
000426 
000428 
000429 
000429 
000429 
000429 
000463 
000470 
00047 1 
000472 
000474 
000474 
000474 
000475 
000477 
000478 
000479 
000480 
000485 
000486 
000487 
000488 
000489 
000509 
000532 
000532 
000532 
000532 
000532 
000532 
000548 
000550 
000568 
000586 
000588 
000600 
000600 
000600 
000600 
000600 
000623 
000623 
000623 
000623 

26 18 
27 21 
29 4 
30 30 
32 9 
40 23 
38 6 
38 23 
40 16 
41 16 
4 13 
8 23 
7 5  
1 20 
1 32 
9 22 

11  18 
10 41 
8 3  
2 4  
1 39 
2 22 
3 17 
2 28 

10 42 
10 45 
8 41 
4 25 
3 7  

11  26 
27 11  
28 5 
30 5 
33 11  

8 33 
1 1  25 
17 3 
8 8  

33 14 
26 17 
27 20 
29 3 
30 29 
32 8 
27 6 
28 13 
28 43 
30 23 

000623 
000623 
000644 
000644 
000644 
000665 
000665 
000669 
000669 
000676 
000676 
000676 
000726 
000755 

001 107 
001 123 
001 123 
001 132 
001 132 
001 156 
001 156 
001 156 
001 170 
001 174 
001 174 
001 174 
001 174 
001 174 
001 174 
001 174 
001 175 
001 175 
001 175 
001 175 
001 175 
001 175 
001 175 
001 196 
001 203 
001 203 
001 203 
001 203 
001 203 
001 222 
001 222 
001 222 
001 222 

32 21 
33 4 
27 12 
28 6 
33 12 
34 16 
36 24 
40 6 
41 6 
38 24 
40 19 
41 19 

1 22 
9 15 

3 29 
31 14 
36 5 
28 17 
30 4 
31 5 
37 24 
38 13 

5 28 
7 4  

13 37 
15 3 
16 3 
18 26 
21 6 
48 3 

1 43 
7 38 

19 9 
31 16 
34 19 
36 27 
47 9 

3 66 
2 26 

17 14 
19 13 
33 21 
47 13 

3 40 
8 12 

20 19 
46 19 



INDEX 
Page = 2 FD-62G 

Parts No. Page No. Ref. No. Weight(g) 

001 222 
001 227 
001 227 
001 227 
001 227 
001 227 
001 227 
001 227 
001 227 
001 227 
001 227 
001 227 
001 227 
001228 
001 228 
001 228 
001 228 
001 228 
001 228 
001 228 
001 228 
001 230 
001230 
001 230 
001 230 
001 457 
001 601 
001 923 
001 923 
001 923 

00331 2 
00341 0 
003434 
003434 
003473 
003473 
003635 
003635 
003635 
003638 
003638 
003646 
003649 
003659 
003670 

48 27 
6 32 

12 19 
13 25 
14 19 
15 29 
16 29 
18 9 
21 29 
22 19 
23 19 
44 23 
45 19 
14 33 
15 40 
16 40 
19 17 
21 48 
22 33 
23 34 
47 17 
12 28 
21 37 
23 29 
49 3 

8 14 
3 10 

27 10 
28 4 
33 10 

3 65 
5 6  
5 8  

10 13 
8 36 

10 31 
7 45 

24 12 
38 27 
9 5  

25 4 
5 13 
5 12 
5 49 
6 62 

0041 23 5 22 

Parts No. PageNo. Ref.No. 

0041 34 
0041 34 
0041 34 
0041 34 
0041 34 
0041 34 
0041 34 
0041 34 
0041 34 
0041 34 
0041 34 
0041 38 
0041 41 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 54 
0041 60 
0041 61 
0041 62 
0041 63 
0041 64 
0041 65 
0041 66 
0041 66 
0041 66 
0041 66 
0041 66 
0041 66 
0041 66 
0041 66 
0041 66 
0041 66 
0041 66 
0041 66 
0041 66 
0041 66 

2 18 
3 61 

14 38 
15 46 
16 46 
19 23 
21 53 
22 38 
23 40 
43 6 
47 23 
10 47 
2 20 
6 29 

12 16 
13 22 
14 16 
15 26 
16 26 
18 6 
20 16 
21 26 
22 16 
23 16 
44 20 
45 16 
46 16 
48 24 
10 27 
10 25 
9 31 

10 22 
8 17 
8 2  
6 42 

12 31 
13 34 
14 30 
15 38 
16 38 
18 19 
20 30 
21 40 
22 30 
23 32 
44 32 
45 30 
46 30 

Weight(g) Parts No. 
0041 66 
0041 67 
0041 68 
0041 69 
0041 70 
0041 71 
0041 71 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 72 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 73 
0041 74 
0041 75 
0041 76 
0041 76 
0041 76 
0041 77 
0041 78 

Page No. Ref. No. Weight(g) 

48 38 
6 1  

10 44 
8 42 
5 43 
7 44 

24 1 1  
6 20 

12 7 
13 13 
14 7 
14 32 
15 17 
16 17 
19 16 
20 7 
21 17 
22 7 
22 32 
23 7 
23 35 
44 11  
45 7 
46 7 
47 16 
48 15 

6 38 
12 25 
13 30 
14 26 
15 34 
16 34 
18 15 
20 26 
21 34 
22 26 
23 26 
44 28 
45 26 
46 26 
48 34 

1 38 
1 31 
6 44 

40 5 
41 5 

5 1 1  
10 18 



FD-62G Page = 3 

Parts No. Page No. Ref. No. Weight(g) 

0041 79 7 41 
0041 80 3 38 
0041 80 6 26 
0041 80 6 35 
0041 80 12 13 
0041 80 12 22 
0041 80 13 19 
0041 80 14 13 
0041 80 15 23 
0041 80 16 23 
0041 80 18 12 
004180 20 13 
004180 21 23 
004180 22 13 
0041 80 23 13 
004180 31 9 
004180 37 28 
0041 80 44 17 
004180 45 13 
004180 46 13 
004180 48 21 
0041 81 7 39 
0041 81 8 47 
0041 81 24 7 
0041 82 5 46 
0041 82 14 23 
0041 82 15 43 
0041 82 16 43 
0041 82 19 19 
0041 82 20 23 
0041 82 21 43 
0041 82 22 23 
0041 82 23 23 
004182 45 23 
004182 46 23 
004182 47 19 
004182 48 31 
0041 84 1 15 
0041 85 5 38 
0041 85 7 36 
0041 85 12 10 
0041 85 16 20 
0041 85 19 5 
004185 23 10 
0041 85 24 5 
004185 47 5 
0041 86 5 15 
0041 87 3 52 

Parts No. 
0041 88 
0041 90 
0041 91 
0041 92 
0041 94 
0041 96 
0041 97 
0041 98 
004202 
004203 
004206 
004207 
004207 
004208 
004208 
00421 5 
00421 5 
00421 5 
0042 1 6 
0042 1 8 
00421 8 
0042 1 8 
00421 8 
00421 8 
0042 1 8 
0042 1 8 
00421 8 
004245 
004249 
004284 
0043 1 2 
0043 1 2 
0043 1 2 
0043 1 3 
00432 1 
004352 
004352 
004353 
004353 
004353 
004353 
004353 
004353 
004353 
004353 
004353 
004353 
004353 

Page No. Ref. No. Weight(g) 

1 54 
2 29 
3 60 
1 4  
2 5  
1 17 
3 50 

1 1  22 
4 6  
9 29 
3 25 

31 11  
37 30 
31 6 
37 25 
38 3 
40 3 
41 3 

6 50 
14 40 
15 48 
16 48 
19 24 
21 55 
22 40 
23 42 
47 24 

3 43 
11  19 
8 46 
2 8  

36 1 1  
43 3 

5 36 
3 64 
1 7  
8 34 
6 23 

11  24 
13 16 
14 10 
15 20 
20 10 
21 20 
22 10 
44 14 
45 10 
46 10 

Parts No. Page No. Ref. No Weight(g) 

004353 48 18 
004358 1 1 1  
004358 3 8  
004358 6 59 
004437 6 5  
004440 3 2  
004440 4 21 
004440 10 9 
004440 38 1 1  
004440 40 12 
004440 41 12 
004441 9 3  
004441 25 6 
004445 1 3  
004445 33 26 
004551 10 34 
004552 3 13 

005000 28 19 
005000 30 7 
005004 10 5 
005040 8 40 
005040 28 35 
005040 30 15 
005047 9 28 
005062 36 6 
005070 5 24 
005076 1 29 
005076 11  36 
00543 1 3 67 
005505 28 40 
005505 30 20 
005550 8 38 
005553 6 52 
005624 41 37 
005650 6 46 
005650 11  34 

00621 9 26 6 
006434 17 9 
006905 26 20 
006905 27 22 
006905 29 6 
006905 30 32 
006905 35 13 
006905 37 13 
006905 41 25 
006910 27 45 



INDEX 
FD-62G Page = 4 

Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 

0069 1 0 
0069 1 0 
00691 0 

007006 
00731 1 
007405 
007405 
007405 
007605 
007606 
007609 
00761 6 
00761 9 
00761 9 
007621 
00762 1 
00762 1 
007627 
007627 
007650 
007650 
007650 

008047 

009 1 04 
009 1 42 
009 1 42 
0091 50 
0091 50 
009 1 50 
009508 
009508 
009508 
009730 
009768 
00979 1 
00979 1 
009853 
009853 
009853 
009853 
009853 
009853 
009853 
009853 
009853 

29 16 
35 20 
37 20 

31 18 
3 57 
2 35 

17 2 
33 33 
11  8 
33 30 
7 8  

10 46 
3 35 
5 20 
1 37 
2 14 

10 40 
2 33 

21 58 
2 24 

11  16 
36 2 

5 5  

1 19 
1 27 
2 38 

11  20 
31 20 
37 32 
10 6 
40 29 
41 32 
3 55 

32 23 
35 6 
37 6 

1 9  
6 16 

12 3 
13 9 
14 3 
15 13 
16 13 
18 3 
20 3 

009853 
009853 
009853 
009853 
009853 
009853 
009853 
009858 
009863 
009863 
009864 
00989 1 
009937 
009937 
009937 
009973 
009973 
009973 
009973 
009974 
009974 
009992 

001 001 8 
001 0052 
001 0052 
001 0054 
0010055 
001 0084 
001 0084 
001 01 08 
001 01 08 
001 01 08 
001 01 08 
001 01 08 
00101 12 
00101 12 
00101 19 
001 01 19 
0010120 
00101 20 
001 01 20 
001 01 20 
001 01 24 
001 01 24 
001 01 42 
001 01 42 

21 13 
22 3 
23 3 
44 7 
45 3 
46 3 
48 1 1  
38 5 
40 21 
41 21 
42 2 
38 25 
26 28 
27 29 
28 30 
32 7 
38 16 
40 7 
41 7 
34 17 
36 25 
33 5 

32 20 
28 42 
30 22 
32 22 
26 1 1  
28 23 
30 12 
26 14 
27 24 
28 26 
30 26 
32 2 
28 44 
30 24 
27 31 
28 31 
26 26 
27 28 
28 28 
33 2 
35 10 
37 10 
28 25 
32 3 

0010263 26 24 

001 0263 
0010263 
001 0263 
001 0263 
001 0263 
001 0263 
001 0264 
001 0264 
001 0264 
001 0264 
001 0264 
001 0267 
001 0289 
001 0290 
001 0290 
001 031 0 
001 031 0 
001 0529 
00 1 0529 
001 0564 
001 0564 
001 0565 
001 0565 
001 0721 
001 0721 
001 0869 
001 0869 
001 0885 
001 0885 
001 091 2 
001 091 2 

001 1168 
001 1189 
001 1189 
001 1192 
001 1192 
001 1340 
001 1340 
001 1709 
001 1709 
001 1709 
001 1709 
001 1795 
001 1943 
001 1944 
001 1945 

27 30 
27 32 
28 22 
28 32 
30 11  
33 3 
26 21 
27 25 
28 24 
30 33 
32 4 
32 14 
32 16 
34 13 
36 21 
34 12 
36 20 
35 11-3 
37 11-3 
27 39 
29 11  
27 37 
29 10 
34 15 
36 23 
27 33 
28 29 
35 11-1 
37 11-1 
35 11-2 
37 11-2 

17 6 
35 15 
37 15 
35 14 
37 14 
27 36 
29 9 
27 34 
29 7 
35 12 
37 12 
32 18 
27 42-1 
27 42-2 
27 42-3 

0011946 27 42-4 



INDEX 
FD-62G Page = 5 

Parts No. Paae No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) ., 

0012029 26 8 
0012030 26 9 

0020472 10 37 
0020472 11  17 

0022392 34 11  

0023392 36 19 

0031 11 1 3 23 

0032339 3 46 
003242 1 1 5  
003242 1 1 28 
0032421 1 1  35 
0032719 17 8 

0033024 
0033935 
0033935 
0033936 
0033936 
0033937 
0033937 
0033938 
0033938 
0033939 
0033939 
0033939 
0033939 

26 10 
28 38 
30 18 
28 37 
30 17 
28 36 
30 16 
28 34 
30 14 
26 13 
27 23 
28 45 
30 25 

0034406 5 25 

0037912 38 9 
0037912 40 13 
0037912 41 13 
0037913 51 1 
0037916 51 5 
0037945 51 8 

0068003 1 36 
0068004 1 35 
0068006 2 2  
0068007 2 3  
006801 1 1 6  
006801 3 1 12 

006801 4 
0068024 
0068027 
0068032 
0068033 
0068035 
0068038 
0068039 
0068043 
0068047 
0068048 
0068050 
0068053 
0068057 
0068059 
0068060 
0068066 
0068069 
0068069 
0068076 
0068077 
0068078 
0068079 
0068079 
0068079 
0068080 
0068080 
0068082 
0068083 
0068084 
0068085 
0068086 
0068087 
0068088 
0068090 
006809 1 
0068092 
0068093 
0068094 
0068095 
0068096 
0068096 
0068097 
0068098 
0068099 
0068 1 0 1 
00681 03 
00681 05 

1 14 
2 16 
2 19 
2 9  
5 2  
4 19 
5 16 
5 1  
5 7  
4 7  
4 9  
4 11  
5 40 
5 37 
5 26 
5 23 
9 7  
8 29 
9 12 
9 21 
9 26 

10 30 
9 24 

10 29 
11  5 
9 27 

10 32 
10 33 
10 17 
10 20 
10 23 
10 21 
10 24 
10 19 
10 16 
10 3 
10 2 
10 4 
2 21 

10 7 
10 8 
44 3 
10, 10 
10 28 
10 26 
10 36 
10 39 
10 43 

00681 06 
00681 07 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 17 
00681 18 
00681 18 
00681 19 
00681 19 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 20 
00681 21 
0068 1 2 1 
00681 21 
00681 21 
00681 21 
0068 1 2 1 
00681 21 
00681 21 
0068 1 2 1 
00681 21 
00681 21 

10 1 
10 35 
6 33 

12 20 
13 26 
14 20 
15 30 
16 30 
18 10 
20 20 
21 30 
22 20 
31 7 
37 26 
44 24 
45 20 
46 20 
48 28 

6 36 
12 23 
6 37 

12 24 
6 39 

12 26 
13 31 
14 27 
15 35 
16 35 
18 16 
20 27 
21 35 
22 27 
23 27 
44 29 
45 27 
46 27 
48 35 

6 30 
12 17 
13 23 
14 17 
15 27 
16 27 
18 7 
20 17 
21 27 
22 17 
44 21 



Page= 6 FD-62G 

Parts No. 
0068 1 2 1 
00681 21 
00681 21 
0068 1 23 
00681 23 
00681 23 
00681 23 
00681 23 
00681 23 
0068 1 23 
00681 23 
00681 23 
00681 24 
00681 24 
0068 1 24 
0068 1 24 
00681 24 
00681 24 
00681 24 
0068 1 24 
00681 24 
00681 24 
0068 1 24 
00681 24 
00681 24 
00681 25 
00681 25 
00681 25 
00681 25 
00681 25 
00681 25 
00681 25 
00681 25 
00681 25 
00681 25 
00681 25 
00681 25 
00681 25 
0068 1 25 
00681 26 
00681 26 
0068 1 26 
00681 26 
0068 1 26 
0068 1 26 
00681 26 
00681 26 
00681 26 

Page No. Ref. No. Weight(g) 

46 17 
48 25 
51 9 
6 25 

12 12 
14 12 
20 12 
22 12 
23 12-1 
44 16 
45 12 
46 12 

6 22 
12 9 
13 15 
14 9 
15 19 
16 19-2 
20 9 
22 9 
23 9 
44 13 
45 9 
46 9 
48 17 

6 24 
12 11  
13 17 
14 11 
15 21 
16 21 
20 1 1  
21 21 
22 11  
23 1 1  
44 15 
45 11  
46 1 1  
48 19 

6 21 
12 8 
13 14 
14 8 
15 18 
16 18 
20 8 
21 18 
22 8 

Parts No. Page No. Ref. No. Weight(q) Parts No. 
0068126 23 8 
0068126 44 12 
0068126 45 8 
0068126 46 8 
0068126 48 16 
00681 27 6 17 
0068127 12 4 
0068127 13 10 
0068127 14 4 
0068127 15 14 
0068127 16 14 
0068127 20 4 
0068127 21 14 
0068127 22 4 
0068127 23 4 
0068127 44 8 
0068127 45 4 
0068127 46 4 
0068127 48 12 
00681 28 6 18 
0068128 12 5 
0068128 13 11  
0068128 14 5 
0068128 15 15 
0068128 16 15 
0068128 20 5 
0068128 21 15 
0068128 22 5 
0068128 23 5 
0068128 44 9 
0068128 45 5 
0068128 46 5 
0068128 48 13 
00681 29 6 19 
0068129 12 6 
0068129 13 12 
0068129 14 6 
0068129 15 16 
0068129 16 16 
0068129 20 6 
0068129 21 16 
0068129 22 6 
0068129 23 6 
0068129 44 10 
0068129 45 6 
0068129 46 6 
0068129 48 14 
0068 1 30 6 13 

0068 1 3 1 
00681 32 
00681 35 
00681 36 
00681 38 
00681 39 
00681 40 
00681 41 
00681 42 
0068 1 44 
0068 1 45 
00681 46 
00681 47 
0068 1 48 
00681 48 
00681 48 
00681 48 
0068 1 48 
00681 48 
00681 50 
00681 54 
00681 57 
00681 57 
00681 57 
00681 58 
00681 58 
00681 60 
0068 1 6 1 
00681 61 
0068 1 6 1 
00681 62 
00681 63 
00681 64 
00681 74 
00681 75 
0068175 
00681 76 
00681 80 
00681 80 
00681 80 
0068 1 8 1 
00681 81 
0068 1 8 1 
0068 1 8 1 
00681 82 
0068 1 82 
00681 83 
00681 84 

Page No. Ref. No. Weight(g) 
4 23 
6 3  
6 43 
6 45 
6 57 
4 16 
6 55 
6 53 
6 58 
6 63 
5 18 
5 17 
5 19 
7 2  

13 36 
15 2 
16 2 
18 25 
21 5 
7 7  
6 60 
6 47 

12 36 
44 34 

6 48 
44 27 
38 12 
38 10 
40 11  
41 1 1  

6 51 
6 61 
6 49 
7 3  
7 20 
8 24 
7 14 
7 37 

19 6 
47 6 

7 34 
19 3 
24 3 
47 3 

7 35 
24 4 
7 43 
7 42 



FD-62G Page = 7 

Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. 
00681 84 
0068 1 84 
0068 1 85 
0068 1 87 
00681 87 
0068 1 87 
00681 87 
0068 1 87 
0068 1 87 
0068 1 87 
00681 87 
0068 1 87 
0068 1 89 
00681 91 
00681 93 
00681 96 
00681 97 
00681 99 
0068202 
0068203 
0068204 
0068205 
0068207 
00682 1 3 
00682 1 4 
00682 1 6 
00682 1 7 
00682 1 8 
00682 1 9 
0068220 
006822 1 
0068222 
0068223 
0068224 
0068225 
0068225 
0068226 
0068227 
0068228 
0068230 
0068234 
0068235 
0068242 
0068243 
0068244 
0068245 
0068246 
0068249 

48 
51 
7 
6 

12 
13 
14 
15 
16 
22 
44 
45 
22 

1 
1 
1 
8 
9 
8 
8 
8 
8 
8 
8 
4 
8 
8 
8 
9 
9 
9 
8 
8 
8 
2 

34 
2 
2 
9 
4 
3 
3 
3 
3 
3 
3 
3 
3 

39 
10 
40 
40 
38 
32-1 
28-1 
36 
36 
28 
30 
28 
29 
52 
53 
51 

1 
33 
10 
18 
15 
1 1  
13 
31 
29 
39 
43 
45 
30 
34 
32 
32 
35 
37 
27 
21 
25 
23 
35 
17 
16 
15 
53 
20 
19 
21 
56 
58 

0068250 
006825 1 
0068252 
0068253 
0068254 
0068255 
0068256 
0068257 
0068258 
0068259 
0068260 
0068261 
0068262 
0068265 
0068267 
0068269 
0068270 
0068273 
0068276 
0068277 
0068280 
0068281 
0068282 
0068287 
0068290 
0068294 
0068298 
0068303 
0068304 
0068307 
0068308 
0068323 
0068324 
0068342 
0068343 
0068344 
0068345 
0068346 
0068346 
0068346 
0068346 
0068346 
0068346 
0068346 
0068346 
0068346 
0068346 
0068346 

3 59 
3 62 
3 63 
5 3  
5 4  
3 44 
3 41 
3 42 
3 39 
3 36 
3 37 
3 47 
3 45 
2 34 
3 54 
3 48 
3 49 
3 18 
5 14 

1 1  15 
1 1  13 
11  12 
11  21 
11  27 
11  7 
11 9 
11  23 
11  1 
1 1  2 

1 33 
1 50 
1 41 
3 51 

11  31 
11  30 
11 29 
9 25 
6 27 

12 14 
13 20 
14 14 
15 24 
16 24 
18 4 
20 14 
21 24 
22 14 
23 14 

0068346 
0068346 
0068346 
0 0 6 8 3 4 6 
0068347 
0068347 
0068347 
0068347 
0068347 
0068347 
0068347 
0068347 
0068347 
0068347 
0068347 
0068347 
0068347 
0068347 
0068348 
0068348 
0068349 
0068350 
006835 1 
0068353 
0068355 
0068356 
0068357 
0068358 
0068359 
0068403 
006841 1 
006841 2 
006841 3 
0068423 
0068424 
0068425 
0068426 
0068428 
006843 1 
0068432 
0068441 
0068441 
0068443 
0068443 
0068444 
0068444 
0068444 
0068448 

Page No. Ref. No. Weight(g) 

44 18 
45 14 
46 14 
48 22 

6 28 
12 35 
13 21-1 
14 15-1 
15 25 
16 25 
18 5 
20 15 
22 15 
23 15 
44 19 
45 15 
46 15 
48 23 

7 33 
24 2 
3 33 
3 28 
3 34 
3 30 
3 27 
3 1  
3 9  
3 4  
3 3  
3 31 
3 24 
3 26 
3 22 

18 13 
18 14 
18 17 
17 12 
17 4 
17 13 
17 7 
12 41 
44 4 
12 39 
44 1 
12 40 
44 2 
45 33 
12 37 



FD-62G 
INDEX 

Page = 8 

Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 
0068448 
0068449 
0068449 
006845 1 
006845 1 
0068452 
0068452 
0068453 
0068453 
0068456 
0068456 
0068463 
0068463 
0068463 
0068463 
0068463 
0068463 
0068463 
0068463 
0068463 
0068464 
0068465 
0068469 
0068469 
0068469 
0068470 
0068470 
0068470 
0068470 
0068470 
0068470 
006847 1 
006847 1 
006847 1 
006847 1 
006847 1 
006847 1 
006847 1 
006847 1 
0068472 
0068472 
0068472 
0068472 
0068472 
0068472 
0068472 
0068472 

44 35 
31 19 
37 31 
31 10 
37 29 
31 8 
37 27 
31 3 
37 22 
31 2 
37 21 
14 39 
15 47 
16 47 
19 22 
21 54 
22 39 
23 41 
43 7 
47 22 
14 24-1 
14 25-1 
14 31-2 
15 39-2 
16 39-2 
14 34 
15 41 
16 41 
21 49 
22 34 
23 36 
14 35 
15 42 
16 42 
19 18 
21 50 
22 35 
23 37 
47 18 
14 36 
15 44 
16 44 
19 21 
21 51 
22 36 
23 38 
43 4 

0068472 47 21 

0068473 
0068473 
0068473 
0068473 
0068473 
0068473 
0068473 
0068473 
0068473 
0068474 
0068474 
0068474 
0068474 
0068478 
0068480 
006848 1 
0068482 
0068483 
0068485 
0068486 
0068490 
006849 1 
006849 1 
0068493 
0068500 
0068504 
0068505 
0068506 
0068507 
0068508 
0068508 
0068509 
0068509 
0068520 
0068520 
0068522 
0068522 
0068523 
0068523 
0068524 
0068524 
0068549 
0068550 
0068551 
0068551 
0068551 
0068551 
006855 1 

14 37 
15 45 
16 45 
19 20 
21 52 
22 37 
23 39 
43 5 
47 20 
14 22 
15 51 
16 49 
45 22 
44 26 
1 1  1 1  
11 14 
11  10 
11  6 
43 2 
43 1 

5 44 
5 45-1 

20 34 
5 9  

45 32 
45 24 
45 25 
45 35 
45 34 
45 31 
46 31 
45 17 
46 39 
34 8 
36 16 
34 18 
36 26 
34 14 
36 22 
34 10 
36 18 
49 10 
49 11  
13 38 
15 4 
16 4 
18 27 
21 7 

0068552 
0068552 
0068552 
0068552 
0068552 
0068552 
0068553 
0068553 
0068553 
0068553 
0068553 
0068553 
0068558 
0068558 
0068558 
0068558 
0068558 
0068558 
0068558 
0068559 
0068559 
0068559 
0068559 
0068560 
0068560 
0068560 
0068560 
0068560 
0068560 
0068561 
0068562 
0068934 
0068962 
0068962 
0068962 
0068968 

0077286 

0085964 

0090320 
009032 1 

0092232 
0092232 
0092232 
0092232 

13 39 
15 5 
16 5 
18 28 
21 8 
48 5 
13 1 
15 7 
16 7 
18 20 
21 1 
48 7 
13 18 
15 22 
16 22 
21 22 
23 12-2 
46 38 
48 20 
13 3 
15 9 
16 9 
18 22 

15 10 
16 10 
18 23 

48 43 
13 28 
13 29 

38 7 
40 15 
41 15 
7 1  

38 26 

51 6 

5 34 
5 33 

27 38 
29 15 
35 19 
37 19 

13 4-1 

21 42-1 

40 26-1 



INDEX 
Page = 9 

Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 

FD-62G 

0092305 

0093059 
0093528 
0093538 
0093864 
0093864 
0093864 

009905 1 
009909 1 
0099094 

100003 
100030 
100038 
100038 
100038 
100038 
100049 

110003 
1 10004 
1 10004 
110004 
1 10008 
1 10009 
110009 
110012 
110013 
110017 
110017 
110017 
110017 
110017 
1 10076 
1 10076 
110115 
110136 

120001 
120009 
120009 
120029 
120053 
120053 
120053 
120053 

33 25 

1 34 
3 6  
3 5  
1 49 

34 5 
36 14 

51 4 
51 3 
51 2 

40 22 
6 2  

27 41 
29 14 
35 18 
37 18 
6 10 

7 10 
7 11  
8 30 
9 13 

33 22 
27 16 
28 12 
17 1 1  

1 58 
26 16 
27 19 
29 2 
30 28 
32 6 
35 3 
37 3 
33 28 
2 10 

34 3 
31 13 
36 4 
26 4 
7 18 
8 6  
8 21 
9 10 

120053 

160001 
160001 
160001 
160003 
160007 
160009 
160009 
160024 
180025 
190036 
190058 
190058 

21 0007 

240009 

30001 9 
30001 9 
300030 
300030 
30003 1 
30003 1 
30003 1 
30003 1 
300033 
300033 
300033 
300033 
300049 
300061 

31 001 7 
3 1 0084 
3 1 0085 
3 1 0086 
3 1 0087 
3101 11 
3101 13 

350001 

390206 
390207 

91 0001 

25 12 

33 16 
34 4 
36 13 
4 3  

38 29 
5 30 
6 54 
6 12 
2 32 
1 30 

40 17 
41 17 

8 44 

10 11  

40 20 
41 20 
35 4 
37 4 
27 40 
29 12 
35 16 
37 16 
27 44 
29 13 
35 17 
37 17 

5 10 
2 11  

4 20 
9 14 

11  28 
3 32 
4 12 

11  4 
7 29 

39 3 

1 59 
1 47 

50 9 

9 10004 
9 1 0005 
91 001 4 

91 1001 
91 1002 
911006 
91 1061 
91 1062 

930054 
930056 

1050041 
1 05007 1 

1057040 
1057040 
1057080 
10571 09 

107001 7 
107001 7 

1090051 
1090094 
1090099 
1090106 
10901 21 
10901 33 
1090133 
10901 64 
10901 64 

1091028 
1091028 
1091 055 
1091 082 

109401 0 
109401 0 
109401 0 
1094037 

1095004 

1096001 

50 26 
50 29 
50 19 

50 8 
50 7 
50 25 
50 3 
50 12 

50 28 
50 20 

35 9 
37 9 

35 7 
37 7 
35 8 
37 8 

28 21 
30 9 

32 13 
33 1 
32 12 
32 1 
26 23 
28 41 
30 21 
27 27 
28 27 

27 7 
28 8 
33 8 
26 7 

27 5 
28 14 
33 7 
32 17 

32 11  

28 20 
1096001 30 8 



INDEX 
FD-62G Page= 10 

Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 
1096002 
1096002 
1096029 
1096029 
1096029 
1096029 
1096029 
1096030 
1096030 
1096030 
1096030 
1096030 
1096030 
1096030 
1096030 

1097007 
1097009 
1097009 
1097009 
1097009 
1097009 

1200039 
12001 61 
12001 61 
12001 71 
12001 96 
12001 97 
1200235 
1200299 

1249065 
1249087 
1249087 
1249 124 

1253240 
1253240 
1253240 
1253240 

1260000 
1260036 
1260036 

1298000 
1298000 

34 9 
36 17 
26 12 
32 19 
33 34 
34 7 
36 15 
26 22 
27 4 
28 46 
30 10 
32 15 
33 6 
34 23 
36 29 

26 25 
26 15 
27 17 
29 1 
30 27 
32 5 

27 43 
35 2 
37 2 
33 19 
41 27 
41 26 
26 27 
33 27 

35 1 
27 35 
29 8 
37 1 

26 19 
27 18 
29 5 
30 31 

26 5 
35 5 
37 5 

28 33 
30 13 

204940 1 

21 29420 

300001 0 

3001 100 
3001 101 
3001 101 
3001 101 

3020002 
3020004 
3020006 
3020007 
3020008 
3020008 
3020009 
3020009 
302001 3 
302001 4 
302001 5 
302001 5 
302001 5 
302001 5 
302001 5 
302001 5 
302001 6 
302001 6 
302001 7 
3020020 
302002 1 
3020022 
3020023 
3020024 
3020027 
3020028 
3020028 
3020029 
3020032 
3020033 
3020034 
3020035 
3020040 
3020041 
3020042 
3020043 

1 21 

2 15 

51 1 1  

33 17-1 
27 9 
28 9 
33 9 

7 32 
49 2 
40 26-2 
40 27-1 
40 27-2 
41 30 
40 28 
41 31 
4 26 
4 24 

13 35 
15 1 
16 1 
18 24 
21 4 
48 1 
40 26-3 
41 29 

6 9  
6 6  
6 11  
6 8  
6 4  
9 36 
9 2  

25 5 
9 4  
9 38 
9 17 
3 11  
3 12 
8 4  
8 7  
8 5  
8 50 

40 27-3 

3020045 
3020046 
3020046 
3020047 
3020047 
3020048 
3020049 
3020049 
3020049 
3020050 
302005 1 
3020052 
3020052 
3020053 
3 0 2 0 0 5 4 
3020055 
3020056 
3020057 
3020058 
3020059 
3020059 
3 0 2 0 0 6 0 
3020061 
3020062 
3020063 
3 0 2 0 0 6 4 
3020065 
3020087 
3020090 
3020092 
3020092 
3020092 
3020093 
3020093 
3020093 
3020097 
30201 12 
30201 12 
3020392 
3020400 
3020401 
3020402 
3020403 
3020404 
3020405 
3020406 
3020407 
3020409 

9 11  
9 20 

25 10 
7 17 
8 22 
7 16 
7 23 
9 19 

25 11  
7 24 
8 20 
8 26 
9 9  
8 27 

48 4 
48 2 
9 1  
9 37 
9 16 
9 39 

25 9 
8 19 
7 15 
7 22 
8 48 
8 49 

24 1 
5 21 

1 1  3 
12 29 
21 38 
23 30 
12 27 
21 36 
23 28 
4 22 
9 18 

25 8 
2 1  
4 2  
4 10 
4 14 
4 15 
4 27 
4 30 
4 32 
7 25 
7 27 



FD-62G 
INDEX 

Page = 1 1 

Parts No. Page No. Ref. No. 

3020410 7 26 
302041 7 4 1  
3020414 7 30 
302041 5 7 31 
3020416 4 28 
302041 7 4 8  
3020418 4 31 
3020422 5 39 
3020423 10 12 
3020424 10 14 
3020425 7 9  
3020426 7 12 
3020429 5 47 
3020430 7 13 
302043 1 5 29 
3020432 5 48 
3020433 5 32 
3020435 4 5 
3020436 7 28 
3020440 2 12 
3020441 1 26 
3020442 1 25 
3020443 1 1  32 
3020444 1 2  
3020445 1 18 
3020446 1 56 
3020447 1 55 
3020448 1 23 
3020449 2 17 
3020450 2 6 
3020451 10 38 
3020452 2 37 
3020453 2 36 
3020454 1 1  33 
3020455 1 46 
3020457 1 42 
3020464 1 57 
3020466 17 10 
3020467 17 1 
3020468 33 32 
3020471 19 7 
3020471 47 7 
3020472 30 3 
3020473 19 25 
3020473 47 25 
3020477 21 56 

3021000 28 18 

Weight(g) Parts No. Page No. Ref. No. Weight(g) 
3021000 30 6 
3021005 28 16 
3021007 28 15 
3021007 30 2 
3021009 38 17 
3021010 38 19 
3021011 38 28 
3021012 38 20 
3021014 38 22 
3021015 27 14-1 
3021 01 5 
3021 01 6 
3021 01 6 
302 1 02 1 
302 1 02 1 
3021 022 
302 1022 
3021 023 
302 1 023 
302 1024 
302 1 024 
3021 025 
3021 025 
302 1 026 
3021 026 
302 1 028 
3021 029 
302 1 030 
302 1 03 1 
3021 033 
302 1 033 
302 1 034 
3021 036 
3021 036 
302 1 036 
3021 038 
302 1 040 
3021 041 
302 1 042 
3021 045 
302 1 047 
3021 048 
302 1 05 1 
302 1 052 
3021 055 
3021 059 
3021 059 
3021 060 

28 3 
27 15 
28 1 1  
19 2 
47 2 
19 4 
47 4 
19 1 
47 1 
19 12 
47 12 
19 1 1  
47 1 1  
19 8 
47 8 
31 12 
31 15 
31 17 
27 14-2 
19 15 
47 15 
46 35 
27 8 
28 10 

36 8 
36 1 
33 23 
33 24 
32 10 
36 10 
33 31 

33 18 
38 1 
34 6 
36 12 

2 30 

33 17-2 

33 17-3 

Parts No. 
302 1 06 1 
3021 062 
3021 065 
3021 065 
302 1 068 
3021 068 
3021 069 
3021 069 
3021 071 
3021 072 
302 1 073 
3021 075 
3021 080 
3021 081 
3021 083 
3021 084 
302 1 085 
3021 087 
3021 087 
302 1 087 
3021 090 
3021 091 
3021 092 
302 1 093 
302 1 094 
302 1 095 
302 1 095 
3021 096 
302 J 096 
3021 096 
302 1 096 
302 1 097 
302 1 099 
3021 101 
3021 102 
3021 105 
3021 106 
302 1 J 09 
3021 1 1  1 
3021112 
3021 1 1 3  
3021 114 
3021 119 
3021 120 
3021 120 
3021 120 
3021 120 
3021 120 

Page No. Ref. No. Weight(g) 
2 31 

33 20 
40 9 
41 9 
40 8 
41 8 
40 4 
41 4 
41 23 
41 24 
41 10 
49 12 
41 1 
40 1 
26 1 
26 2 
26 3 
15 52 
19 14-2 
47 14-2 
21 57 
21 47 
21 19 
21 10 
21 59 
13 32-2 
14 28-2 
12 32 
13 43 
14 43 
21 3 
21 46 
16 50 
34 1 
34 2 
39 1 
50 22 
23 17 
24 9 
24 8 
24 6 
24 10 
23 33 
14 31-1 
15 39-1 
16 39-1 
19 14-1 
22 31 



INDEX 
FD-62G 

Parts No. Page No. Ref. No. Weight(g) 

3021 120 
3021 180 
3021 181 
3021 182 
3021 183 
302 1 20 1 
302 1 202 
302 1 203 
3021 203 
3021 204 
3021 209 
3021 523 
3021 524 
3021 525 
3021 526 
3021 529 
3021 530 
3021 531 
3021 544 
302 1 545 
302 1 548 
3021 548 
3021 548 

302700 1 
3027003 
3027005 
3027007 
3027008 
3027009 
3027009 
3027009 
302701 0 
302701 0 
302701 0 
30270 1 3 
302701 5 
302701 6 
302701 7 
3027023 
3027024 
3027036 
3027037 
3027039 
3027040 
3027052 
3027054 
3027056 

47 14-1 
25 1 
25 2 
25 3 
25 13 
33 29 
36 7 
34 22 
36 9 
36 3 
34 20 

1 1  
1 8  
1 16 
1 24 
2 7  
1 40 
2 13 

38 14 
38 15 
38 2 
40 2 
41 2 

46 2 
46 1 
46 22 
46 24 
46 25 
20 28 
46 28 
48 36 
20 21 
48 29 
49 1 
46 37 
46 36 
46 40 
46 41 
18 32 
18 33 
15 32 
15 33 
20 24-2 
20 25-2 
20 1 
20 2 
20 24-1 

Parts No. Page No. Ref. No. Weight(g) 

Page= 12 

Parts No. Page No. Ref. No. Weight(g) 

3027057 
3 0 2 7 0 5 8 
3027058 
3027062 
3027062 
3027062 
3027070 
3027071 
3027074 
3027074 
3027074 
3027075 
3027075 
3027075 
3027077 
3027078 
3027079 
3027079 
3027079 
3027079 
3027080 
3027082 
3027084 
3027085 
3027087 
3027087 
3027087 
3027087 
3027087 
3027087 
3027087 
3027087 
3027087 
3027087 
3027087 
3027087 
3027087 
3027087 
3027087 
3027090 
3027090 
3027092 
3027093 
3027095 
3027096 
3027096 
3027098 
3027098 

20 25-1 
20 22 
48 30 
20 18 
46 18 
48 26 
21 63 
21 64 

16 32 
49 8 
14 25-2 
16 33 
49 9 
21 33 
21 33 
12 15 
13 21-2 
14 15-2 

14 24-2 

21 25 
48 9 
48 10 
48 32 
48 33 

6 41 
12 30 
13 33 
14 29 
15 37 
16 37 
18 18 
20 29 
21 39 
23 20 
23 31 
44 31 
45 29 
46 29 
48 37 

6 15 
12 2 
6 14 

13 8 
13 7-1 
12 34 
44 6 
12 33 
44 33 

3027100 18 2 
3027102 18 1 
3027104 18 31 
3027106 18 30 
3027107 21 12 
3027109 21 1 1  
3027110 14 2 
30271 10 
30271 12 
30271 13 
30271 13 
30271 13 
30271 15 
30271 16 
30271 17 
3027119 
30271 20 
30271 20 
30271 20 
30271 20 
30271 20 
30271 20 
3027 1 2 1 
30271 21 
3027 1 2 1 
3027 1 2 1 
30271 22 
30271 23 
30271 23 
30271 23 
30271 23 
30271 23 
30271 24 
3027 1 24 
3027 1 24 
30271 24 
30271 24 
3027 1 24 
3027 1 24 
30271 25 
3027 1 27 
3027 140 
30271 43 
3027 1 44 
30271 45 
30271 46 
3027 1 46 
3027 147 

22 2-1 
14 1-1 
15 12 
16 12 
22 2-2 
15 11  
14 1-2 
45 2 
45 1 

6 34 
12 21 
13 27 
18 11  
44 25 
46 21 
14 21 
15 31 
16 31-2 
45 21 
21 31 

6 31 
12 18 
13 24 
18 8 
44 22 
14 18 
15 28 
16 28 
21 28 
22 18 
23 18 
45 18 
44 5 
12 1 
22 1-1 
22 1-2 
22 24 
22 25 
22 21 
23 21 
22 22 



FD-62G 
INDEX 

Page = 13 

Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 

30271 48 
30271 62 
30271 63 
30271 64 
30271 66 
3027 1 67 
30271 69 
30271 75 
3027 1 77 
30271 78 
30271 80 
30271 87 

3028000 
3028003 
3028004 
3028004 
3028005 
3028006 
302801 2 
302801 3 
30280 1 4 
302801 5 
302801 5 
302801 6 
302801 6 
302801 7 

3029000 
3029001 
3029002 
3029004 
3029008 
3029008 
3029008 
3029008 
3029008 
3029009 
3029009 
3029009 
3029009 
3029009 
302901 4 
302901 4 
302901 5 
302901 6 
302901 7 
302901 8 

16 31-1 
16 11-1 
16 11-2 
14 1-3 
23 24 
23 25 
23 22 
23 2-1 
23 1-1 
23 2-2 
23 1-2 
13 7-2 

46 32 
5 45-2 

13 4-2 
21 42-2 
46 43 
46 42 
21 41 
20 33 
48 42 
22 42-1 
23 44-1 
22 42-2 
23 44-2 
21 61 

46 34 
46 33 
49 5 
49 4 
13 42 
14 42 
15 50 
17 16 
49 7 
13 41 
14 41 
15 49 
17 15 
49 6 
20 31 
48 40 
21 44 
21 45 
21 62 
20 32 

30290 1 8 
302901 9 
302901 9 
3029305 
302931 0 
3029901 
3029902 
3029903 
3029903 
3029907 
3029908 
3029909 
302991 0 
302991 9 
302992 1 

48 
22 
23 
21 
16 
27 
27 
27 
28 
31 
27 
27 
27 
30 
28 

41 
41 
43 
60 
19-1 

1-1 
2-1 
3-1 
2 
1 
1-2 
2-2 
3 -2 
1 
1 

3101071 33 15 

3 1 60038 5 31 

3500054 4 4  

5544886 1 48 

9603012 39 2 
9603024 40 31 
9603024 41 35 
9603025 40 30 
9603025 41 34 
9603025 42 1 
9603026 41 33 

9611041 40 10 
9611043 38 18 
9611043 39 5 
9611071 39 4 

9613022 40 25-2 
9613107 40 25-1 
9613117 41 38 
9613118 40 24-1 
9613119 40 24-2 
9613120 41 22-1 
9613121 41 22-2 

9620002 51 12 
9620208 31 21 
9620208 36 28 

9620402 
9620631 
9 6 2 0 6 3 4 
9620644 
9620669 
9620673 
9620675 
9620697 
9620700 
9620704 
9620705 
9620706 
9620707 
9620708 
9620709 
962071 0 
962071 1 
962071 2 

9710115 

9720247 
9720248 

51 7 
50 4 
50 6 
50 15 
50 23 
50 24 
50 27 
50 1 
50 5 
50 2 
50 13 
50 10 
50 11  
50 21 
50 14 
50 16 
50 17 
50 18 

51 15 

51 14-2 
51 14-1 






